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Four System Computerized Jacquard Flat Knitting Machine
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Tension Equipment

x N ®

& & ~X v K Bed

£ 4+ Y w ¥ Carriage

EX | g B % Driving Equipment

7 L — L Frame

- — FJ X v K Needle Bed

> * v 7 Racking Unit

BR #a  Carrier Controlling Equipment
9 v b o— 35 — Controller




N BEES @ & PARTS NAME E =
PARTS No QTY  REMARKS
1 KGAOOO1  AF 27 %74 7°3%sF (R BRACKET (R) 1
2 KGAOOOZ Ak 57 ¥ ¢ T ok (L BRACKET (L) 1
3 ESCO830 3w ab (M8 X 30) CAP BOLT (M8 X 30) 2
4 ESI0 I Peor (2-MI0) SPRING WASHER (2-M10) 2
5 ESHIO120 6 #7 374+ (10 X 120) HEXAGON BOLT (M10 X 120) 2
6 KGAOOO3 Ak 37 2°4 MIYY 34 CONE STAND MOUNTING BASE 2
7 ESCOG20 3vs AR (MG X 20) CAP ROLT (MG X 20) 6
8 ES06 AT or 2-46) SPRING WASHER (2-H0) 6
9 KGAOOO4 A 37 ¥4 CONE STAND PLATE 1
10 ESCOS12 $w7 4"k (6 X 12) CAP BOLT (MG X 12) 4
11 SISO%02 J7i~ YASHER 4
12 KGAOOOS Ak 7 271 {(4F7) CONE STAMD PLATE (SIDE) 2
13 ENGO4AY Z7°Uv0” kix VR pub (M) SPRING NUT (M4) 4
V14 NAOO23 Ak %7475 CONE STAMD DISK 28
V15 NAOO281 Ab%T 479 bab COME STAND POLE ASSY. 28
16 KCS5002 7o tor (10-14G) (ISCS)  TENSION SWITCH ASSY. (10-14G) 0.5.C.5.) 28 10.12.146
(16 KCS5004  Fn# bor (6-8G) (DS(S )  TENSION SWITCH ASSY. (6-8G) (D.S.C.S.) 28 6.7.8G
17 ESHOA10 6% #°A+ (M4 X 10) BOLT (M4 X 10) 56
18 EN8O4  7m ub (144) CAP NUT (M4) 56
18 KCXEQO13 TLE %17V TLE BOARD (LED) 0

SKE 2A-01
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PARTS NAME EEY =
PARTS No QTY  REMARKS
20 KAAOO17T  FuA™: a9 {- 37 YARN GUIDE 0

SKE 2A-01



No BERES & & PARTS NAME W =
PARTS Na QTY  REMARKS
1 KCAOOOS Fun% %74 37~k CONE STAND PLATE POLE 2
2 KCAOOOT Funi ¥4 77arsk (R) BRACKET (R) 1
3 KCAOOOR  FUA"% %74 7 #mb (L) BRACKET (L) 1
4 KCAOOOQ #°- I X STUD FOR POLE 6
5 ESCOGI6 7" (5 X 16) CAP BOLT (6 X 10) 1
6 ESCOG18 ¥w7 a7 ak (46 X 18) CAP BOLT (5 X 18) 2
8  ESCO512 3w 7 #7Ab (5 X 12) CAP BOLT (M5 X 12) 2
9 KCXCO008 7734 77~ SIGNAL TO¥ER 1

10 KGAOOOS 4k Pui4 N - YARN GUIDE BAR 2

11 ESCOG30 *roy7#7A (M5 X 30) CAP BOLT (M5 X 30) 6

12 KCAOO1T  AF 734 MIYT ¥4 YARH GUIDE BRACKET 5

13 KAAOOS1  4F 7Ui4 #+79 7% MOVABLE LATCH 5%

14 KAAOOS2  4b FUI4 M HOOK 56

15 KGAOOOS  FUn"3 234 M 7-h FIXING ARM 1

16 ESCOGI0 $vy7 #7AF M5 X 10) CAP BOLT (MG X 10) 5

17 ¥GAOO10 FUn"¥ ) T AV TROLLEY VIRE 4

18 KGAOO11 MR- & vy TLh VIRE INSULATING FLATE 1

10 VASDI0001 3734 7 37 (28, ‘0y)  SIGHAL TOWER LAMP (28V,10¥) 3

20 KCXDOO34 Fvn"3 r-7°h (CA-ST) TENSION CABLE (CA-57) 1

91 KCWeH01 At 7234 ok YARN GUIDE ASSY. 55 12+13+14

SKE 2A-02



No Bb@ES @ 2 PARTS HAME mr W&
PARTS Na QTY REMAR

1 KGAOOG  Ah273"4 432 CONE STAND SUPPORTING PLATE 1

2 ESCOGI12 7 d Ak (M X 12 CAP BOLT (M5 X 12) 4

3 SIS0502 oo VASHER 2

4 KGAO0O7  Aba%™+ ATV M)A SUPPORTING PLATE SET BASE 1

5 ESCO610 3r 7374k (M6 X 10 CAP BOLT (M5 X 10) 2

6 KEXMOO01 ¥ b 24 FLUORESCENT LIGHT BODY 2

7 KEXMOO02Z by 447~ LIGHT COVER pA

8 KDXMOOO8 %4 " vy /S SIDE CAP 4

9 WMAT14001 ¥4 Fo (20W) FLUORESCENT LIGHT (20W) 2

10 WMATI4051 7 % % GLOV LA 2

11 KCAOOO9 #°-4 39 R STUD FOR POLE 4

12 ESCOGIS #v 7747 4r (M6 X 15 CAP BOLT (M5 X 1D 4

13 KEAGOO3 7071 37+ A7k (kv ) CONE STAND PLATE POLE (CENTER) 1

14 KEAOOO4 -t7-4 M R STUD FOR CENTER POLE 1

15 ESCOB12 v 7 #"4r (MO X 12 CAP BOLT (M0 X 12) 2

16 KEAOOOD 70 ."% 37 77%9b (2v3) BRACKET (CENTER) 1

17 KCAOOO9 &4 3 ® STUD FOR POLE 1

18 ESCOG18 #r 7% 4k (MO X 18 CAP BOLT (M5 X 18) 1

g1 KEXCOO03 ¥ bo 24 FLUORESCENT LIGHT ASSY. 2 6+7+8+9+10

SKE 24-03



N BREES & B PARTS NAME B @ =
PARTS Na QTY  REMARKS

1 KGBOOOL AU A7oh" BED 1

2 ESCIZI0 %rs7 #™Ab (M12 X 70) CAP BOLT (H12 X 70) 8

3 KCBOOO2  ¥vihry™ b 7 779h CARRIAGE RAIL BRACKET 20

4 ESCO825 #ry7a™ab (M3 X 25) CAP BOLT (M3 X 25) 40

5 EPTB028 FA'- &7V (6.0 X 28) TAPER PIN (6.0 X 28) 40

6 KGBOOO3  ¥¥si™ Ik AV T ot CARRIAGE RAIL BRACKET (SIDE) 4

7 ESCO840 o7 a7ab (M3 X 40) CAP BOLT (M8 X 40) 8

8 KGBOOO4 ¥r)sv” 1t (F) CARRIAGE RAIL (F) 1

9 KGBOOOS  ¥vluy” -4 (B) CARRIAGE RAIL (B) 1
10 ESCO818 #r»7°37Ab (M8 X 18) CAP BOLT (M3 X 18) 24

11 KGBOOOG =¥ %7h 234} LA MAGNET SLIDING RAIL 2
12 KCBOOOG  ¥™-¥7 HIYr &7V GAUGE ATTACHING PIN 12
13 ENFO6 737 vk (M0) FLANGE NUT (M3) 12
14 KGBOOO7 v ¥ =¥ (R)(7,140) NEEDLE SELECTION GAUGE (R)(7,14G) 1 7.14G
14 KGBOOOS &V ¥ (R)(8G) NEEDLE SELECTION GAUGE (R) (8G) 1 &
14 KGROOOY &4 T3 (RY(10G) NEEDLE SELECTION GAUGE (R) (10G) 1 10G
14 XGBOO1O v ¥V (R)(6,126) NEEDLE SELECTION GAUGE (R) (G,120) 1 6.1
15 KG@B0011 v y -y (L) (7,140) NEEDLE SELECTIOH GAUGE (L) (7,14G) 1 7.14G
15 KGBOO12 &y »™-v" (L) (84) NEEDLE SELECTIOH GAUGE (L) {8G) 1 &
15 KGBOO13 v r~-v” (L) (100) NEEDLE SELECTION GAUGE (L) (10G) 1 10G

SKE 2B-01
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N BREES @ % PARTS NAME e W =
PARTS Na QTY  REMARKS

15 KGBOO14 2w ¥ -27 (L) (6, 11G) NEEDLE SELECTION GAUGE (L) (6,120) 1 6.1
16 KEBOO13  tow ¥™=3" WWryn> CONNECTING PLATE 1

17 ESHOGIG G ar (M6 X 16) BOLT (M6 X 16) 4

18  SISOX02 P WASHER 4

19 EP14012 37 93 =v (B 4.0. 12) FASTENER PIN (B 4.0 X 12) 2

20 KCBOOI1 v ¥ iy Mk ZERO POINT CAM 2

21 ESCOG12 #ro/ d7ar (MO X 12 CAP BOLT (MG X 12) 2

2 SIS0502 Priw WASHER 2

23 EP14006 vy v (B) 4.0 X6 FASTENER PIN (B) 4.0 X O 4

24 BBI039 Z-iTA ATwR YU TTRob NEEDLE BED ADJUSTING BRACKET 2

2  ESCO822 #v-7 274k (M8 X 22 CAP BOLT (88 X 22) 4

25 ESFO625 #utsrxs” (MG X 25 SETSCREV (MG X 25) 2

21 ENIOG 6% Fur (1-MO) NUT (1-M5) 2

28 KABOOO7  =-t"A o YT ATV NEEDLE BED SUPPORTING PLATE 2

29  SIS0502 ‘i WASHER 4

30  ESCOBI8 %y /dar (MO X 18 CAP BOLT (M5 X 18) 4

31 KEBOO14 59397 w29b™9 ATV 4 RACKING SLIDER (R) 1

32 ESCO828 ¥y ATRE (M8 X 28 CAP BOLT (M8 X 28) 2

33 SIS0508 P VASHER 2

34 KABOOIS 75377 »ab™y MY L RACKING SLIDING PLATE (L) 1

SKE 2B-01
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No HEES @& % PARTS NAME sy M E

PARTS  Na QTY  REMARKS
35 KCBOO14 v vank en™y #31977(A)  SLIDING PLATE HOLDING PLATE (A) 2
% KCBOO1S 9% 9a9t79 Ay 481 v SLIDING PLATE HOLDING PLATE 2
37 ESCOGIS 3wy 7Ab (M5 X 15) CAP BOLT (MG X 15) 8
38 KCBOOIG T wadb™ H°4" A SLIDING GUIDE PLATE 1
39 ESCO512 #w it ah (5 X 12) CAP BOLT (M5 X 12) 2
SHOCK SEHCOR ASSY. 2

40 KGXJOOO1 Iyt tob

SKE 2B-01



N BEES @ 4 PARTS HAME my W E

PARTS Na QTY REMARKS
1 KCBOOZ29  ¥a%= M FIVFEA BRUSH HOLDER 4
2 ESCOGI0 vy 737ar (6 X 10) CAP BOLT (M0 X 10) 8
3 EHHS019 Ay 50 ¥ 19) BRUSH (50 X 19) 8
5 KGBOO1S &z A™»p" BNT- BED COVER 3
6 KGBOOIB  Azf At" A= (B- ) BED COVER (B*R) 1
9 ESNOGO8 #A™=" (M3 X 8) ROUHD HEAD SCREV (MG X &) 12
10 KDBOO17 377 u—7 an'- SUB-ROLLER COVER 2
11 ESNODO8 #A™0" D X 8) ROUND HEAD SCREW (MO X 8) 4
12 KCB1GO4 W) 775V CLEANER BRUSH 2
13 ESCO610 3> 7474+ (M6 X 10) CAP BOLT (MG X 10) 4

SKE 2B-02



A% bHigE  Fabric Detecting Lever

N BREES & %A PARTS NAME izt yd

PARTS Na ary
1 KGBOO17  #V74% 274F & FARRIC GUIDE RAIL 1
2 ESCOGI0 $rm7'd™sb (W X 10) CAP BOLT (MG X 10) 4
3 KGBOO18  371F M- e FABRIC TROLLEY PLATE 1
4 FEAR2 MM~ YLV AN TROLLEY PLATE COVER 1
5 ESNS306Y tax A" M3 X 6) ROUND HEAD SCREW (M3 X B! 1
8 ENI03 63 Pyt (1-H3) HUT (1-M3) 1
g FFBOO14  ARFVI4 T F1ob YARN GUIDE BRACKET 2
10 BBB0OOZ3 Ak Pt L7V YARN GUIDE PIN 2
11 EN30SP 6B It (3D NUT (3-M5) 2
12 FFBOO1S  37df hiosy pnT= FABRIC DETECTING LEVER 4
13 NBOO40  ¥U° o3l 9sdh Y WVEIGHT PIN 4
14 KBOO41  ¥V7 bwia¥ 9«At CONTACTING WEIGHT 8
15 EREO40 E-0vr (E-4 E-RING (E-4) 4
16 KDBOO16 #&73 o b ¥4 SHAFT GUIDE 1
17 ESCO825 #ys7'3 Ak (M3 X 25) CAP BOLT (M8 X 20) 2
18 KDBOO21  AF 4143 YARN TRAP 4
19 EST3506 $A°W™ 7 M3.5 X 6 TAPPING SCREW (M3.5 X 0) 2
20 7-147  hrx- CUTTER 2

SKE 2B-03
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IFEmBE A Front View

N BBEES m B PARTS NAME = M =

PARTS Na QTY  REMARKS
1 KCC1601 =-F"A %4 7'~ NEEDLE CAM PLATE 4
2 KCCOO02 Wy~ b 7L+ SELECTUR CAM PLATE 4
3 SIS0024 b7 FLAT HEAD SCREW 2
4 SISO0I6 &3 FLAT HEAD SCREV 4
5 EPT3010 7r°- &°Y (3.0 X 10) TAPER PIN (3.0 X 10) 8
6 SIS0045 b7 FLAT HEAD SCREW 3
7 SISO0ST b5 FLAT HEAD SCREW 8
8 EP103008 ™3 "V (B 3.0 X 8) FASTENER PIN (B 3.0 X 8) 8

SKE 2C-01
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PARTS NAME

o e e [$2 3 32 IS I I O] B D)+t b et

Yt
O W 00 0o O

KCC1638 ==} L2727 3L(R) (10G)
KCC1640 =74 b7y 3L (RY12-14G
KCC1602 == L7 3k (R 786
KCC1639  =~}"4 L43"w™ AL(L) (10G)
KCC1641  ==}4 L4370 d4(L)12-146

KCCI603  ==F"4 b2 7y" an (L) 7-8G

SIS00G8 b3%y”
EP103008 3™+ £*2 (B 3.0 X &

KCCOQ10  F3vzir £~ v 3L (7G)4 799

KCCOO11  B3uxrr 37 4F 34 (8()

KCC0012  Favor 97 b Bk (310G
KCCO013  F3udy 37 v 3L (1K
KCCO014 M3y 37 40" 8L (140
SISO0B8  b3E

EP103008 379 % B 3.0 X &

KCCO015  pauxw o 3. (7-8Q)
KCCO016  F3vx iy o 44 (10G)
KQCO017  r5vxie wr 4L (12-14C
SISO0B8 bB5%s”

EP103006 377y &2 B 3.0 X € <S)

NEEDLE RAISING CAM (R) (10G)
NEEDLE RAISING CAM (R) (12-14G)
NEEDLE RAISING CAM (R) (7-80)
NEEDLE RAISING CAM (L) (10G)
NEEDLE RAISING CAM (L) (12-140)

NEEDLE RAISING CAM (L) (7-8G)
FLAT HEAD SCREW
FASTENER PIN (B 3.0 X 8)

TRANSFER GUIDE CAM (7G) (M-HOOK)

TRANSFER GUIDE CAM (8G)

TRANSFER GUIDE CAM (10G)
TRANSFER GUIDE CAM (120)
TRANSFER GUIDE CAH (14G)
FLAT HEAD SCREV

FASTENER PIN (B 3.0 X 8)

TRANSFER RECEIVE CAM (7-80)
TRANSFER RECEIVE CAM (10G)
TRANSFER RECEIVE CAM (12-14G)
FLAT HEAD SCREW

FASTENER PIN (B 3.0 X 6) (S)

o womoo |3

—t

[I8]
[o-lo - SC o2

b g
[o2 o2 No-Re o -)

oo 0o 00 00 OO

7G

10G
12G
14G

7.8G
10G
12.14G
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N HEET = B PARTS HAME B OEE
PARTS Na QTY REMARKS

11 KCC1604  ==FA 974" #. (A (R) NEEDLE GUIDE CAM (A) (R) 2

12 KCC1605 =k #7+" 4. (A) (L) NEEDLE GUIDE CAM (A) (L) 2

13 KCCI606  =-F"h #°4+ din (A) (B2 NEEDLE GUIDE CAM (A) (CENTER) 4

14 KCCO021  ==F°& #°4" #h (B) (R) NEEDLE GUIDE CAM (B} (R) 4 7.10.12.14G

14 KCCO024  =-1"a #74F #u (B) R) (81 NEEDLE GUIDE CAM (B) (R) (8G) 4 &

15 KOCO022 ==k ¥4~ 34 (B) (L) NEEDLE GUIDE CAM (B) (L) 4 7.10.12.14G

15 KOCO025  ==F"& 374+ %4 (B) (L) (&G NEEDLE GUIDE CAM (B) (L) (8G) 4 &

16 KOD0023  ==F"& 2°4F" #L (B) (2-) NEEDLE GUIDE CAM (B) (CENTER) (4 M4 CUT) 4 7.10.12.14G

16 KCCO026  =-F"A %4} 3A(B) (B2)8L NEEDLE GUIDE CAM (B) (CENTER) (8G)4 MM CUT 4 8

17 SISO008 b3F” FLAT HEAD SCREVW ' 43

18 EP103008 ™% v (B 3.0 X &) FASTENER PIN (B 3.0 X &) 43

19 KOC00Z7 =& %74+ 34 {C)R) NFEDLE GUIDE CAM (C) (R) 4

20 KCCO028  =-F"a #7412 (O (L) NEEDLE GUIDE CAM (O (L) 4

2] KCC1614 274 91mt 7 Lo3- FIXED VELT PRESSER 3

22 SIS0068 &% FLAT HEAD SCREV 16

23 EPE3008 VR v (L 2.0 X &) FASTENER PIN (D 3.0 X 8) 16

o4 KCC1604 ==}h 374+ 24 (A)(R) NEEDLE GUIDE CAM (A) (R) 2

of KCC1605  =-FTh 7+ 2L (A) (L) NEEDLE GUIDE CAM (A) (L) 2

o6 KCCO009  F5ua7r 374" 2 (TWL 777 TRANSFER GUIDE CAM (7G) (L-HCOK) 8 7G L-HCOK OPTION

o5 KCCO010  F5vam 4R #h (TGN 77 TRANSFER GUIDE CAM (7G) (M-HOUK) 8 8 L-HOOK OPTION

SKE 2C02
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N BBRET & & PARTS NAME = W %

PARTS Na QTY REMARKS
26 KCCO013  Fovarr =74b° 14 (120) TRANSFER GUIDE CAM (120) 8 14G L-HOOK OPTION
2% KCC0309  buzdy 7°4F a4 (10G)L7+7  TRANSFER GUIDE CAM (10G) (L-HOUK) 8 10G L-HOOK OPTION
26 KCC0310  B5uxdv #74F a4 (12G)L77  TRANSFER GUIDE CAM (12G) (L-HOOK) 8 12G L-HOOK OPTION
21 KOC0239  =~F"M9™-+> #.(B) (£#-)0.7  NEEDLE GUIDE CAM (B) (CENTER) (0.7 M4 CUT) 4 7.10.12.14G ACCESSOR
27 KCC0240  ==}"a 374} 74(B) (£24-)¢C  NEEDLE GUIDE CAM (B) (CENTER) (0.7 MY) 8G) 4 & ACCESSORY

SKE 2C-02
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PARTS NAME

=
REMARKS

O e LS DY~

—t
O WOo =IO

12
13

KCCO033 bz #7434 (A)
KCCO034 kU732 374 34 (B)
KOC0035  El3- #74h AL (O (R)
KCC0036 ki #74F An (O (L)
KCCO037 ez ¥°4r 4 (D)

KCCO038  tlhx- 374+ a4 (E) (R)
KCC0038  tly% #74F #n (E) (L)
SIS0034 =Mk 7°

EP10300G T/°%% °V (B 3.0 X 6) ()

KCO0040  ®Wy 31 44 (R)

KOCO041 - 191 9 (L)

SISO019 %5 &7

EP703005 S.2/vs €0 (E 3.0 X &)

SELECTOR GUIDE CAM (A)
SELECTOR GUIDE CAH (B)
SELECTOR GUIDE CAM (C) (R)
SELECTOR GUIDE CAM (C) (L)
SELECTOR GUIDE CAM (D)

SELECTOR GUIDE CAM (E) (R)
SELECTOR GUIDE CAM (E) (L)
FLAT HEAD SCREW

FASTENER PIN (B 3.0 X 6) (S)
SELECTOR PRESSING CAM (R)

SELECTOR PRESSING CAM (L)
FLUSH HEAD SCREVW
S.FASTHER PIN (E 3.0 X 5)

oo ~ERaans N 5%
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N HEES & £ PARTS NAME EES S - I
PARTS Na QTY REMARKS
1 KCC1646 7 Fo+2 (R) (1/4P 4G) STITCH CAM (R) (1/4P 140) 8 146G
1 KCC1607 3+ b™¥< (R)(1/4F °/8G)  STITCH CAM (R) (1/4P 7/8G) 8 7.8
1 KCC1642 F'¥2 1,4P (R) 10/1.%G STITCH CAM (R) (1/4P 10/126) 8 10.126
2 KCCI1647 o~ p™y2 (L) (1/4P '4G) STITCH CAM (L) (1/4P 14G) 8 14G
2 KCT1608  F¥¢ 1,1P (L) 7/8 STITCH CAM (L) (1/4P 7/80) 8 7.8
2 KCC1843  F'ye 1740 (L) 10/1%G STITCH CAM (L) (1/4P 10/12G) 8 10.12
3 KCC1609  F"¥ 1/4P(R) 7/8G *“v  SECOND STITCH CAM (R) (1/4P 7/8G) 8 7.8G ACCESSRY
3 K164 v 1/9P(RI10/12 27 SECOND STITCH CAM (R) (1/4P 10/120) 8 10.12G ACCESSIRY
3 KCC1648 2"V + vz (R)(1/4P 14G)  SECOND STITCH CAM (R) (1/4P 14G) 8 14G  ACCESSORY
4 KCCI610  Fv= 1/1P(L) 7/8G ="v#)  SECOND STITCH CAM (L) (1/4P 7/8G) 8 7.8G ACCESSORY
4 KCC1645 Fve 1/4P(L)10/12G %™v7)  SECOND STITCH CAM (L) (1/4P 10/12G) 8 10.12G ACCESSORY
4 KCC1649  %™um) Fwe (LY(1/4P 140)  SECOND STITCH CAM (L) (1/4P 14G) 8 14G  ACCESSIRY
5 KCC1611  F'¥= 9% () STITCH CAM GUIDE (R 8
6 KCCI612 M™% o L) STITCH CAM GUIDE (L) 8
7 SISO0%4 #5707 FLUSH HEAD SCREW 16
8 SIS433% kLS STRAIGHT PIN 32
9  SIS4337 aRL-RESY STRAIGHT PIN 16

SKE 2C-04
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No  RRRES = % PARTS NAME e HE
PARTS No QY REMARKS
1 KCC1e84 Wuakw L IL(T0IMY TRANSFER RAISING CAM (7G) (M-HOOK) 8 7G ACCESSORY
1 KCC1666  Fovare W7 Bh (8G) TRANSFER RAISING CAM (80) 8 8G ACCESSORY
1 KCCI668 MVt LIV A (100) TRANSFER RAISING CAM (10G) 8 10G ACCESSOKY
1 KCCO079  Movxte LI Bk (120 TRANSFER RAISING CAM (120) 8 12G ACCESSORY
1 KCCO0%0  M5uxty WV ik (140) TRANSFER RAISING CAM (14G) 8 14G ACCESSORY
2 KCI663  Fovamr WI™AT #(70)7J2Y  TRANSFER RAISING CAM (7G) SPLIT KNITTING 8 7G
L Vo Vavr LT eI MRy TRANSER RAISING CAH (80) SPLIT KNITTING & &
2 KXi667 WuIT L4 L (10G) Ry TRANSFER RAISING CAM (10G)SPLIT KNITTING 8 10G
2 KCCO085  WVxH LA AL (126) 7Y TRANSEER RAISING CAM (12G)SPLIT KRITTING 8 12
2 KOOOO8G  MWouIre LI BL(14G) Y TRANSFER RAISING CAM (14G)SPLIT KHITTING 8 14G
3 KCC1613  7AR (7:80) BRIDGE CAM (7+80) 8 1.8
3 KCC1650 7R (100 BRIDGE CAM (10G) 8 10G
3 K851 TR (12-140) BRIDGE CAM (12-14Q) 8 12.14G
4 SISO0GY birs” FLAT HEAD SCREW 32
5  EP103006 /7% ¥°v (B 3.0 X 6) {S) FASTENER PIN (B 3.0 X 6) (S) 32
6 KCo0117  S.J ¥ 2(R)7-10- '0.14G  SELECT JACK CLEAR CAH (R) {7-10-12-140) 8 7.10.12.14G
& KCCO119  tw- vy #5* 3L () (8G)  SELECT JACK CLEAR CAM (R) (8Q) 3 8
7 KCCO118  S.J. 3% $n(L)7-10-2-14G  SELECT JACK CLEAR CAM (L) (7+10-12140) 8 7.10.12.146
7 KOCO120 kWb Yo 87T hh () (8G)  SELECT JACK CLEAR CAM (L) (8G) 8 &
8 KCCoi4l  tWx- WS AL (R SELECTOR RAISING CAM (R) 8

SKE 2C-05



N BT & % PARTS RAME = W 5

PARTS Na QTY  REMARKS
9 KOC0142  tLyx- L™ 34 (L) SELECTOR RAISING CAM (L) 8
10 SIS0518 -7~ ROLLER 32
11 SIS0430 Py L7y PIN VITH HEAD 32
12 ESFO405 #otsbx” (M X O) SETSCREW (M4 X 5) 16
13 ESFO405 duesbx™ (M4 X 5) SETSCREV (M4 X 5) 16
14 KCCOO79  b5uxby w9™)™ ML 120) TRANSFER RAISING CAM (126) 8 14G L-HOOK OPTICH
14 KODO305  F5uadr W9™4™ AL (10G,L)  TRANSFER RAISING CAM (10G, L-HOOK) 8 10G L-HOOK OPTIOM
14 KCCO06  }5Uamr W™~ #L (12G,L)  TRANSFER RAISING CAM (12G,L-HOOK) 8 12G L-HOOK OPTION
15 KCCO081  F5vxrs LA aL(7GILMRY  TRANSFER RAISING CAM (7G) (L-HOOK) (SPLIT) 8 7G L-HOOK OPTION
15 KCCO085  F5uap LYY 3L(12G)RY  TRANSFER RAISING CAM (12G)SPLIT KHITTING 8 14G L-HOOK OPTION
15 KCCO307  TR.L4 27 #A(10G) (., M7)  TRANSFER RAISING CAM (10G) (L-HOOK,SPLIT) 8 110G L-HOOK OPTIOH
15 KOCO308  TK. U4V :% 34(12G) (L, FR9)  TRANSFER RAISING CAM (120) (L-HOOK,SPLIT) 8 12G L-HOOK OPTION
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Xy Bridge Cam

Transfer Raising Cam

No BRRES & B PARTS NAME =y W&
PARTS Na OTY  REMARKS
1 KCCO092  MUzdy B 4% 3 54 TRANSFER CAM SET BRACKET 8
2 SIS0013 =M+ FLAT HEAD SCREW 24
3 EP103008 ™A "V (B 3.0 X 8) FASTENER PIN (B 3.0 X 8) 16
4 [ESF5414 Fobqr T (M X 14) SETSCREW (M4 X 14) 8
5 [ESFBH412 duwhey” (M X 12) SETSCREV (M4 X 12) 8
6 EN104P 6% v+ (1-W4) NUT (1-44) 16
7 RCCO087 MUz MY AL V) TRANSFER RAISING CAM SHANK 8
& KCCO001 7oA vy BRIDGE CAM SHANK 8
9 SISG3B 1 Az PUSH SPRING 8
10 KCCOO93 4 ¥4I LA™- CAM EXCHANGE LEVER 8
11 SIS4270 PR ¥3 £°Y PIN VITH HEAD 8
12 ESFO405 Habobsy™ (M4 X B) SETSCREV (M4 X 5) 8
13 RCCOO94 AL 331 JL/4F" MY 42 SOLENOID FITTING PLATE 8
14 SIS0013 M5 =7 FLAT HEAD SCREW 16
15 KDXHOS07 An SOL b 6 (MSK-NO40) CAM SOL ASSY.6 (MSK-N940) 8
16 ESHSO0305 2z 6% 374k (M3 X 5) HEXAGON BOLT (M3 X 5) 16
17 RCC0299 775V v 297 ATV PLUNGER STUPPER 8
18 ESHS0307 tax G#737Ab (M3 X 7) HEXAGON BOLT (M3 X 7) 16
19 RCCO114 eI w97 sLb4%"927¢(R)  SELECT JACK CLEAR CAM BRACKET (R) 4
20 KCC0115  tUUR wr29r™snb4%Ta2%74(L)  SELECT JACK CLEAR CAM BRACKET (L) 4
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PN

Bridge Cam

Transfer Raising Cam

No- BPmBS & & PARTS HAME E W=
PARTS Na QTY  REMARKS

21 KCC0241  S.J. %7 #h 48735°4(C-R)  SELECT JACK CLEAR CAM BRACKET (C-R) 4

22 KCCO242  S.J. #°7 #4 t4¥ a5°4(C-L)  SELECT JACK CLEAR CAM BRACKET (C-L) 4

23 SIS0068 E3ry” FLAT HEAD SCREV 32

24 EP103008 3% 1.V (B 3.0} 8) FASTENER PIN (B 3.0 X 3) 2

25 KOCO121 294k L 131 43 SLIDE CAM HOLDING PLATE 3

26 ESCO405 ¥e97°d Ak (M4 X D) CAP BOLT (W4 X ) 16

27 KOCO137  S.14Y™ 7 Bhb4¥"2% {(A)(R)  SELECTOR RAISING CAM BRACKET (A)(R) 4

28 KCCO138 .14V 7 dht4¥ 2% {(A)(L)  SELECTOR RAISING CAM BRACKET (A) (L) 4

29 KOCO139  S. 14V 7 #Lb4%"3%°¢(B) (R)  SELECTOR RAISING CAM BRACKET (B)(R) 4

30 KCCO140  S.14Y™ 7 #ub4¥"2% ((B) (L)  SELECTOR RAISING CAM BRACKET (B) (L) 4

31 ESCO406 *ry7°# ik (M4 X G) CAP BOLT (M4 X 6) 2

32 EP103006 ¥°%% +°V (B 3.0 » 6)(S)  FASTENER PIN (B 3.0 X 6) (S) K7

33 KCCO143 3179 n' - 131432 SELECTOR DRIVE BAR HOLDING PLATE 8

34 ESCO405 ¥ry7°3 Ak (M X 5) CAP BOLT (M4 X 5) 16
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b Tl —  Welt Presser

Ne ERRES m & PARTS NAME mr =
PARTS Na OTY REMARKS
1 KCCO0R5 e v Tl #4473%°4  SELECT JACK PRESSER BRACKET 8
2 SISO001 M5 ¥° FLAT HEAD SCREY 32
3 EP103008 3793 vV (B 3.0 X 8) FASTENER PIN (B 3.0 X 8) 16
4 KOCO100  91ak it WELT PRESSER 16
5 KOC0101  dxAb P v 191 42 (R) WELT PRESSER HOLDING PLATE (R) 16
6 KCCO102  9xAh 7 lwt 131 42 (L) VELT PRESSER HOLDING PLATE (L) 16
7 SIS0019 ¥5 ¥ FLUSH HEAD SCREW 64
8§ KOCO103  9IAF Plwd- b9 7 WELT PRESSER MOVING LINK 16
g SIS4272 AH~R Y STRAIGHT PIN 16
10 ESFO400M aoksk 37 (H4 X B) (347) SETSCREW (M4 X 6) (MEC) : 16
11 SISB521 %77 n% KICK SPRING 16
12 KCCO104  9oIAh Pl L) ) WELT PRESSER JOINTING LINK 16
13 SIS4273 AbL-b BTV STRAIGHT PIM K
14 ESFO404M sgbob 27 (M4 X 4) () SETSCREN (M4 X 4) (HED) 32
21 KOO0108  Wzkb T Lo tf¥a bhT- CAM COMTROL LEVER 16
2 SIS4ZI0 TR Yi £V PIN YWITH HEAD 16
23 ESF0404 ot 777 (M4 X 4) SETSCREW (M4 X 4) 16
24 KCCO109  YLJ4F HI9r 42 (R) SOLENOID FITTING PLATE (R) . 8
o5 KCCO110 Y4 Ry 42 (L) SOLENOID FITTING PLATE (L) 8
26 ESCS1406 tZ2 3o 7 AF (W4 X 0 CAP BOLT (M4 X 6) (WITH WASHER) 32
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Welt Presser

mrbbh e Ty —

¥
&
o

EE

PARTS HAME

BEES
PARTS Na

Na

16

64
8

SOLENOID (KS735P)VITH CORD 220HM

KEEP

27 XX3006  SOL KS735P (o 220U)

28

SET

WASHERS

ROUND HEAD SCREW (M2.6 X 5) WITH
ASSY.2 (KS735P X 2)

tsb 2 (KS735° X 2)  CAM SOL

ESNS265 4z FA™72" (M2.6 X 5)

91 KCXHO015 34 SOL
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Tuck Presser
Second Stitch Presser

N BEES & % PARTS HAME e N
PARTS Na QTY REMARKS

1 K006 377 77 TUCK PRESSER 8

2 KOOO097 F o4 T R SECONDARY PRESSER (R) 8

3 KOO B oA P (L) SECONDARY PRESSER (L) 3

4 SIS4ZIl 2+ EY STRAIGHT PIN 16

5 ESFO404H #akst ¥ (M4 X 4) Gio7) SETSCREW (M4 X 4) (MEC) 16

6 KCCO099 BV I 43 PIN HOLDING PLATE 8

7 SISO02 M7 7 FLAT HEAD SCREV 16

8 SISE520 ¥77 A% KICK SPRING 24

g KCOO111  VLMF M9y 43 (39) SOLENOID FITTING PLATE (TUCK) 8

10 KCOO112  wHE Myr 42 (R) SOLENOID FITTING PLATE (R) 8

11 KCCO113 w4 Ry 42 (L) SOLENOID FITTING PLATE (L) 8

12 ESCS2406 2 v 4 sk (M4 X 6) CAP BOLT (M4 X 6) WITH WASHER 43

13 XX3006 - SOL KS73oP (% 220L) KEEP SOLENOID (KS735P)WITH CORD 22044 24

14  ESHSZ5 2 %" (2.6 X 5) ROUND HEAD SCREV (M2.6 X 5) VITH VASHERS 80

15 KOCO254  9shbh Floi- #74F N VELT PRESSER GUIDE PLATE 16

16 SIS0003 M7 *5 FLAT HEAD SCREV 16

17 SIS4272 aMt EY STRAIGHT PIN 8
g1 KDXHO502 b SOL tvb 1 (KS735P X 3)  CAM SOL ASSY.1 (KST35P X 3 8 SET
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FELEIE D L
Stitch Control Cam

N BPSES W & PARTS NAME 3y &
PARTS Na QTY  REMARKS

1 K012 Py tei’s ¥4 (R) STITCH CAM BRACKET (R) 8

2 KOO0123  Fhve 472 34 (L) STITCH CAM BRACKET (L) 8

3 SIS0013 w5 FLAT HEAD SCREV 2

4 SISAZ74 b+ BTV STRAIGHT PIH 16

5 [EREO30 E-Uv7 (£-3) E-RING (E-3) 16

6 SIS4Z75 ¥u vy L STEPPED PIN 16

7 SIS0027 6%y ® HEXAGON SCREW 2

3 ESHO410M 6% 347 #°aF (M4 ¥ 10)  HEXAGON SPRING BOLT (M4 X 10) 16

9  ELHO410P Prom WASHER 16

12 KCO0124  F'®y % MY 42 MOTOR SET PLATE 16

13 ESCS1406 2z $vyy” #7AF (M4 1 0) CAP BOLT (M4 X 6) (WITH WASHER) 43

14 KOMHO801 A ax % ok (1) PULSE MOTOR ASSY. (1) (C5257-9012) 16

15 ESNS0308 tua #a™+r" (M3 X 8) ROUND HEAD SCREW (M3 X 8) 32

16 ESHS310Y 42 #A™#7" (M3 X 10° ()  ROUND HEAD SCREV (M3 X 10) (BLACK) 32

17 KO0125  F™¥° &4474 W4 (R) (7-80) STITCH CAM CONTROL CAM (R) (7-80) 8 7.8
17 KO012Z7 Py o637 h R) (1) STITCH CAM CONTROL CAM (R) (10G) 8 10G

17 KCOO129 M2 £4375 4 (R) (11+14G)  STITCH CAM CONTROL CAM (R) (12-14G) 8 12.14G
18 KO0126  Fo¥7 4% 75 4L (L) {7-&0) STITCH CAM CONTROL CAM (L) (7-8G) 8 1.8
18 KOO0128  Fiyw o437z 3k (L) (1UG) STITCH CAM CONTROL CAM (L) (10G) 8 10G
18 KOD0130 F¥% t43": #h (L) (1.-14G)  STITCH CAM CONTROL CAM (L) (12-14@) 8 12.14G
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Stitch Control Cam

N OBEES m & PARTS HAME mEy #
PARTS Na QTY REMARKS

19  ESFO404 #ubsb 37 (M4 X 4) SETSCREW (M4 X 4) 32

20 KOCO131 ¥ usv 2wt MI#F 42 (R) SVITCH FITTING PLATE (R) 16

21 KCXJOOO4 £ tob (4) SENSOR ASSY. (4) 16

22 ESRO268 F7z ¥ (H2.6 X 8) TRUSS HEAD SCREVW (M2.6 X 8) 16

23 KOO0133 MW v4¥73 b7 (AYR) STITCH CAM CONTROL LEVER (A)(R) 8

24 KOO0134  F'¥R 4572 Lh— (A) (L) STITCH CAM CONTROL LEVER (A) (L) 8

25 KOO0135  F°WR 4% LA™ (B) (R LEVER (B) (R) 8

% K01 FR B2 b= B L) LEVER (B) (L) 8

21 SISES22 1y ATz PUSH SPRING 16

28 SIS4ZIG PR V¥ WA LYV COAKING PIN WITH HEAD : 16

29 EJBO201 # -4 ATV (MRGZBZZ) BALL BEARING (MRGZBZZ) 16

X0 SIS42TT PR vy AN YV COAKING PIN WITH HEAD 16

31 SISS314 Hrm WASHER 16
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Stitch Cam Dowel

N BBEEBS & A PARTS NAME s & =
PARTS Na QTY  REMARKS
1 RCC0072 ¥R %747 STITCH CAM DOVEL 16
2 SIS0067 brw” FLAT HEAD SCREV 16
3 KOOO073  Fve 3717 491 3°% R) DOWEL FITTING PLATE (R) 8
4 KCCOO74 Fyz 2747 91 7% (L) DOYEL FITTING PLATE (L) 8
5 KCC1611 Py 9 (R) STITCH CAM GUIDE R) 8
6 KCC1612 Fye o) (L) STITCH CAM GUIDE (L) 8
7 EJBO404 3z£27 AT (68477) MINIATURE BEARING (634ZZ) 16
8 SISSZB WASHER 16
9 SISA200 AP mA Y BEARING COAKING PIN 16
10  SISA337 M~V STRAIGHT PIN 16
11 KCCO028  G. A4 37 &1 42 (R G. CAM ADJUSTING PLATE (R) 4
12 KCC0030  G. 24 #9781 42 (L G. CAM ADJUSTING PLATE (L) 4
13 SIS4262 %5 7R 1A KV FLUSH HEAD CAULKING PIN 16
14 SIS1167 »°v vy =7 STEPPED SCREV 8
15 KCC0031  G. #4 #4374 G. CAM ADJUSTING BASE 8
16 SIS00G8 E57” FLAT HEAD SCREW 16
17 KOCO032  G. A F#7 tf 77 G. CAM ADJUSTING SCREVW 8
18 KCCO027  =-t7a 27+ 3L (O) R) NEEDLE GUIDE CAM (O) (R) 4
19 KOCO028  =-t"4 72 -+" 34 (O L) REEDLE GUIDE CAM (C) (L) 4
20 SIS4338  abL-beT - STRAIGHT PIN 32
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Selector Raising Cam Drive Bar

Na HEESF & 2 PARTS NAME e &
PARTS Na QTY REMARKS
1 KCCOl44  tWob ¥iwws #77RL A7) A7 (LEAR CAM LEVER 4
o KCCOI4D — X4F A= ¥1 T 17 SLIDE BAR DRIVING BLOCK 4
3 SIS0025 #5% FLUSH HEAD SCREW 8
4 EJBO404 I=ha7 ATPUYST (GBAZZ) MINIATURE BEARING (B347%) 4
5 SISA249 HA KTV CAULKING PIN 4
6 KOCO146  $F°9 A= 2b79 b= BAR DRIVING LEVER 4
7 EJBO402 #-h AT (604Z0) BALL BEARING (B04ZZ) 4
8 KCCO147 A% un™— My 374 LEVER SET BASE 4
g SIS0013 W ¥ FLAT HEAD SCREW 4
10 SIS0R01 Toiw VASHER 4
11 ESCO410 #w747ab (M4 X 10) CAP BOLT (M4 X 10) 4
12 KOCO865 AN~ MY STOPPER PIN 8
13 KCCO405 ALy Absn - URETHANE STOPPER 8
14 ERH110 HY™ (H-11) H-RING 8
15 SIS0010 =M ¥° FLAT HEAD SCREW 8
16 KCCO148 W% WY™™ 3b 3F9 A= RAISING CAM DRIVE BAR 4
17 KOOO145  ZHN A ¥ 7Y SLIDE BAR DRIVING BLOCK 4
18 SIS0025 #5%° FLUSH HEAD SCREW 8
19 EJB0404 3=#a7 AUV (GB4ZZ) MINJATURE BEARING (634ZZ) 4
20 SIS4248 AV CAULKING PIN 4
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Selector Raising Cam Drive Bar

N BIBES & & PARTS NAME |y W E
PARTS No QTY  REMARKS

21 KCC0236  7xAb FELT 8

2 SIS4281 ¥y vy mA BV STEPPED COAKING PIN 16

23 ERE02S E-1A7 tE-2.5) E-RING (E-2.5) 16

24 KCCO388 39 % max™— (boba’) MAGNET HOLDER ASSY. 4

25 KOCO387  »7 %ok 43— (boba”) MAGNET HOLDER ASSY. 4

2 KCCO151  7+% A4 +J9F 2°4 CAM FITTING BRACKET 8

21 SIS0067 b FLAT HEAD SCREV 16

28 KCC0152 iy % Mk SELECTOR RESET CAM 8

28 SIS0069 b3Fv” FLAT HEAD SCREW 16

30 EJBOBOS ATTUT (6B8ZL) BEARING (688ZZ) 8

31 SIS4243 v°v PIN 8

R SIS244 A PUSHING PIN 8

33 SISe454 a7 1t SHAP RING 8

34 ESFOS05 dutybz ™ (MO X 5) SETSCREW (M5 X 5) 8

35 SISS306 Prm WASHER )

3B KCUJ0006 - b (6) SENSOR ASSY. (6) 4

37 ESRO268 9z ¥ (M2.6 X &) TRUSS HEAD SCREV (M2.6 X 8) 4
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BSt7 2 FaT—4F— Actuator
N
=te &d

< - ¢

§ 2

LN

900000

T 1
|
o))
N BPEES & & PARTS HAME =y W =
PARTS Na QTY REMARKS
1 RACO123  7Phfal—% #7472 ACTUATOR BOX 16
2 KACOI24  FPhfaX-2 #°772 WMWY 7 ACTUATOR BOX SET SCREW 32
3 EP10300G 3775 °Y (B8 3.0 X ©) (S) FASTENER PIN (B 3.0 X 6) (S) 32
4 NCOI1TT & 7hse—> (1) (124140) ACTUATOR (1) (12-14G) 16 12.14G
4 NCO183 iy 73—~ (1) (10Q) ACTUATOR (1) (10G) 16 10G —
4 N0189 iy Phr% (1) (7-80) ACTUATOR (1) (7-80) 16 7.8G
5 NCOIT8 AV Prx-% (2)(12-140) ACTUATOR (2) (12-140) 16 12.14G
5 HCO184 o Prir-3 (2) (10G) ACTUATOR (2) (10G) 16 10G
5 NCO190 v 7hfx-1 (2){7-80) ACTUATOR (2) (7-8G) 16 7.8G
6  HCO179 v Phfr—3- (3) (12-140) ACTUATOR (3) (12-140) 16 12.14G
6 HNCO185 tuv Phsc—%- (3)(10G) ACTUATOR (3) (10G) 16 10G
6 NCOI91 &y Phfr—3- (33 (7,80 ACTUATOR (3)(7,8Q) 16 7.8G
7 HCO180 &V 7hir—~%- (4) (124140) ACTUATOR (4) (12+140) 16 12.14G
7 NCO1& v PyFrz- (4) (10G) ACTUATOR (4) (100) 16 10G
7 NCO192 &y Phf-3 (4) (7-80) ACTUATOR (4) (7-80) 16 7.8
8 HCO181 v Phfe-3- (5) (12140 ACTUATOR (5) (12-14) 16 12.14G
8 NCO187 v 775~ (5) (10G) ACTUATOR (D) (10G) 16 10G
8  NC0193  tvi 7ofx-3~ (5} (7-80) ACTUATOR (5) (7-80) 16 7.8G
9 NCO182  Bm Phir—%- (6)(12:140) ACTUATOR (6) (12-140) 16 12.14G
g NCO188 U 7hix—x (6) (10G) ACTUATOR (6) {10G) 16 10G
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No EREEBS @m X PARTS NAME B W&
PARTS Na QTY  REMARKS

9 NHO014 B Pricy (6) (7-8G) ACTUATOR (B) (7-80) 16 7.8

10 KACO125  77faX—%- £V (A) ACTUATOR PIN (A) 2

11 KACO126  79#al-%- £°V (B) ACTUATOR PIN (B) 64

12 NOOO32  Phsz-3- 2V I A3 ACTUATOR PIN PRESSING PLATE 32

13 ESNS0304 &1 347 =" (BB X 4) ROUND HEAD SCREW (M3 X 4) B

14 ELHO306 77~ WASHER 9%

15 KACO12Z7  7YFai-%- JbME" T 42 SOLENOID SET PLATE 16

16 SIS070 b7Fy” FLAT HEAD SCREV 32

17 FPI2506 vs b (B 2.5 X 6) FASTENER PIN (B 2.5 X ©) 32

18 BBXLO100 PYfai-%- wbJ4F (HSA-4) ACTUATOR SOLENOID (MSA-4) %

19 ETNS0265 tax 3™ #7 (M2 X 6.5) ROUND HEAD SCREW (M2 X 6.5) 102

20 KAXEOQO7 3n7Y PRINTED CIRCUIT BOARD FOR ACTUATOR 16

21 FE115 a2y a4 COLLAR 64

22 ETHS312Y & ™ 77 (3 X 12) ROUND HEAD SCREVW (M3 X 12) 64

23 KACO261  79%al-3- A%z 22°—4-0.05  ACTUATOR BOX SPACER (0.05) 0
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Carriage Cover

N HEES & B PARTS NAME st
PARTS Na QTY REMARKS
1 KCC1615 ¥l An7- CARRIAGE COVER 4
2 EJB0801 #-a ATPUVT (608ZZ) BALL BEARING (608ZZ) 16
3 SISi131 &y STEPPED SCREW 8
4 SISO561 Prr WASHER 3
5 SIS0504 U~ WASHER 8
6 SIS0305 67 It NUT 3
7 EJBOS0O4 #T-mMTPRY" (69877) BALL BEARING (633ZZ) 16
8 SIS4278 AT BTV BEARING PIN 8
g SISSZT1 ¥ COLLAR 8
10 ESFOG05 futsb#” (M6 X 5) SETSCREW (MG X 5) 16
11 EJBO701 #7-n A“PL” (OTZZ) BALL BEARING (GOTZZ) 8
12 SISOI38 ¥V 9% ¥ STEPPED SCREW 8
13 SISOS57 o~ VASHER 8
14 SISO502 Do VASHER 8
15  EN106 637 b (1-H0) T (1-M5) &
16 ESFOG15 satsb#” (M0 X 15) SETSCREY (M5 X 15) 8
17 EM106  6%7 $ob (1-10) HUT (1-M0) &
18 KOCO1G4  #+)y” #74+ $29b™ Av(R)  CARRIAGE GUIDE SLIDER (R) 4
19 KOCO155 vy 371" sw9b9 Av(L)  CARRIAGE GUIDE SLIDER (L) 4
20 KCC0248  7shh FELT 8
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Carriage Cover

N BREES & PARTS NAME By W E
PARTS Na QTY REMARKS

21 KCO20 m 7:uaF (1074 X 2.5T) FELT (10 X 2.5T) 3

2 ESCO525 *vr 7 #7ab (M5 X 25) CAP BOLT (M5 X 25) 16

23 KC00182  toA- Ry %74 (7-144) SENSOR BASE (7-14G) 2 7.146

23 KCC0183 & M %74 (80) SENSOR BASE (8G) 2 &

23 KOC0184 24— byvr X714 {10G) SENSOR BASE (10G) 2 10G

23 KCCO185 &4 M 574 (126) SENSOR BASE (12G) 2 6.126

24 ESCO515 v/ °d7ar (M5 X 15) CAP BOLT (5 X 15) 4

25 EP13015 3Iv79x b (B3 X 15L) FASTENER (B3 X 15L) 4

26 NX0046 '3 o MAGNETIC SEMSOR 6

21 KCCO404 -7l URETHANE STOPPER 6

28 ESFOG06 #utsbe” (M5 X 6) SETSCREW (M5 X 6) 6

29 KCXW0005 PSA-03 3/7v PRINTED CIRCUIT BOARD (PSA-03) 2

30  ERNS308Y ®4z #47 «v° (M3 X &) (P2) ~ ROUND HEAD SCREVW (M3 X 8) (P2) 4

31 EE494 o COLLAR 4

32 KOC0Z88  PSA a7 xa” Hn- PSA COVER 2

33 ESCO406 Fry7 374 (M X 6) CAP BOLT (4 X ©) 4
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4w UBRETSYy b Carriage Jointing Bracket

N BRES m B PARTS NAME @ =
PARTS Na QTY REMARKS

1 KOCO186  $wUws™ Wy 7 7rsh CARRIAGE JOINTING BRACKET 2

2 ESCO618 ¥rs7°37ak (5 X 18) CAP BOLT (M6 X 18) 4

3 EP14014 7 % v (B 4.0 X 14) FASTNER PIN (B 4.0 X 14) 4

4 RCCO18T  #hwd™ WWry A™Y CARRIAGE JOINTING PLATE 2

5 ESCO615 % 7°47AF (M6 X 15) CAP BOLT (M6 X 15) 8

6 KCXJOOOG A ok (6) SENSOR ASSY. (6) 2

7 ESR2610Y hozw”  M2.6 X 10 TRUSS HEAD SCREV (2.6 X 10) 2

8 KCCO231  #n™= M)¥r 7°mv) (B) COVER BLOCK (B) 8

9 ESCO308P $rs7°#7AF (M3 X 8) (P=D) CAP BOLT (M3 X 8) (P=5) 16

10 KCCO232  ¥Ua97° »n°- WYF 25— (R)  COVER STAY (R) 2

11 KOC0233 97397 »v- Mpyr 27— (L) COVER STAY (L) 2

12 ESCO406 %vs7° 4 A+ (W4 X 6) CAP BOLT (M4 X ©) 8

13 ELSO06  x7° 9 MO (C.BZ)  SPRING WASHER 4
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257 vF FLyH—KEE—5— Stitch Presser Driving Motor

N BMEEST =m % PARTS HAME = O E
PARTS Na QTY REMARKS
1 KCC1621  279% Lo~ T2 AT MOTOR BASE 8
2 ESCO406 3v7°47A- (M X 6) CAP BOLT (M4 X 6) 16
3 KCCO202 Ay J™a%t ™ ¥77 €7V GEAR PIN 8
4 KOCO203 M ¥7a9b™) ¥ ¥ DRIVEN GEAR 8
5 KCC0204 2355 Pl U (C) LIKK (©) 3
6 KOC0205 T VASHER 8
7 ERE020 E«T (2-2) E-RING (E-2) 8
8 KCC0208 M #b79 577 BRUSH GEAR 8
9  ESFO404M Jutsh 77 (M4 X 4) Ov7) SETSCREW (M4 X 4) (MEC) 16
10 KCC1624 Ay 374 74 ARM 8
11 KCC0210 M Fadki 274 BRUSH SET BASE 8
12 KCCO211 M f39 &4 757 BRUSH ADJUSTING SCREW 8
13 ERE020 E-14° (5-2) E-RING (E-2) 3
14 KCC1625 SR =V (F) LINK PIN (F) 8
15 ERE020 E-Uu07 (E-2) E-RING (E-2) 8
16 ESFO404M 3ubsh =~ (M4 X 4) (7)) SETSCREW (M4 X 4) (MEC) 8
17 EHHGO301 & (60 £ 30) (D) BRUSH (G0 X 30) (BLACK) 8
18 KOC0212  AF 131 42 BRUSH HOLDING PLATE 8
19 SIS0002 =M =7 FLAT HEAD SCREW 16
8

23 KCCI617 9% L 7°39h (7-8G)  STITCH PRESSER BRACKET (7-8G)
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Stitch Presser Driving Motor

N BEES & A PARTS HAME - ey =
PARTS Na QTY  REMARKS

23 KCCI652 23 T Lo 779 (10-14)  STITCH PRESSER BRACKET (10-14G) 8 10.12.14G

24  ESCO415 $m7°# Ak (4 X 15) CAP BOLT (4 X 15) 16

25 ESCO408 3vryF#tAb (M4 X 8) CAP BOLT (M4 X 8) 8

26 SISA34 PIH EV PIN WITH HEAD 8

o7 KCXHO00G ZFACYY MD.tsk2 STH-35020  PULSE MOTOR ASSY. (2) 8

28 ELSO03 xS P (2-M3) SPRING WASHER (2-M3) 24

20 EN103Y Gy vt (1-43) NT (1-¥3) 24

0 KOC0204  x79f Tlot 7 #n— (A) GEAR COVER (A) 8

3] KOC0205 5% Flwi- ¥°7 - (B)  GEAR COVER (B) 8

39 EINS204 Bt # M2xd (P4) 3 ROUND HEAD SCREV (M2 X 4) 32

33 SISABA FRA YV PIN VITH HEAD 8
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25 vF FLwvH— Stich Presser

M BEEZ = % PARTS RAME s W=
PARTS Na QTY  REMARKS

1 KCCI618  z79f 7 b7 HIYF 374 STITCH PRESSER SET BASE 8

2 KXC1619  z79F T i U2 (A) STITCH PRESSER LINK (A) (7-8-12-140) 8 7.8.12.14G

2 KOC1653  279F 77 L7 Yy (A) (10G) STITCH PRESSER LINK (A) (10G) & 10G

3 ESFO404M #uesk 737 (M X 4) G SETSCREW (M4 X 4) (HEC) 8

4 KCCO185 Wvr (B LINK (B) g

5 KCCO196 z379F Fivt~ Uy ¥y (A}  LINK PIR (A) 8

6 KOCO197 2504 T o= 7 'V (B) LINK PIN (B) 8

7 KCCO198  239F 7 i X V0™ 25~ SPRING COLLAR 16

8 KOCO199 295 T 1 £V (0 LINK PIN (O 8

9 [ERE020 E-)wrT (E-2) E-RING (E-2) 38

10 ESFO405M Antsk 757 (M4 X 5) G#%) SETSCREV (M4 X 5) (MEC) 16

11 SISGSZ3 &+ ' PULL SPRING 8

12 KC1622  272f 7 .79 9b7™9 b - STITCH PRESSER LEVER 8

13 ESFO404M 3otsb 737 (M4 X 4) OvY) SETSCRE¥ (M4 X 4) (MEC) 16

14 KCC1623  237f 7= (D) LINK D) 8

15 KCC0213  STP.t%- HIV¥42 SENSOR FITTING PLATE 8

16 ESHS306Y iz A7 7" (M3 X 6) ROUND HEAD SCREW (M3 X 6) 16

17 KCXJOO05 - t=: (5) SENSOR ASSY. (5) 8

18 ESR2609Y b3z ¥ M2.6 X O THRUSS SCREV (M2.6 X 9) 16

19 KCC1626  a7sf 7 i (A (TR STITCH PRESSER (A) (7G) 8§ 7
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Stitch Presser

N HREST & B PARTS NAME = W E

PARTS No QTY REMARKS
19 KCC1654 277 7L (A) (10G) STITCH PRESSER (A) (10G) 8 10G  ACCESSORY
19 KCCI8S6  z39F Flot (A) (12.14G) STITCH PRESSER (A) (12.14G) 8 12.14G ACCESSORY
19 KCC1669  x79f 7 b7 (A (8G) STITCH PRESSER (A) (8G) 8 &
20 KCCI627 2375 Tl (B) (T0) STITCH PRESSER (B) (7G) 8 G NCCESSORY
20 KC1655 2774 Lot (B) (10G) STITCH PRESSER (B) (10G) & 10G
20 KCC1657 277F Flo3- (8)(12.140) STITCH PRESSER (B) (12.14Q) 8 12.14G
20 KCC1670  z277F 7L (B) (80) STITCH PRESSER (B) (8G) 8 & ACCESSORY
21 SISO78 &7 HEXAGON SCREW 16
22 EJBO30S # - (MRG3ZZ) BALL BEARING (MRG3ZZ) 8
23 ELHO306 9o WASHER 8
24 KCC1620  SIP.V E'Y (B) LINK PIN (E) 8
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#— #H.L  Sinker Cam

N BEES 9w © PARTS NAIE O O® A
PARTS Na QTY  REMARKS

1 KCC1675  svp~ph 2F) (7/80) SINKER CAM (BF) (7/80) 8 7.8

1 KCC1676  so-hh BF) (10G) SINKER CAM (BF) (10G) 8§ 10G

1 KCCI1677  wvp—hn BF) (120) SINKER CAM (BF) (120) 8 14

1 KCC1678  Jup-hh BF) (14G) SINKER CAM (BF) (14G) 8 14G

2 SIS0055 E3w” FLAT HEAD SCREV 24

3 EPG3006 U9R (D) (3.0 X 06) FASTENER PIN (D) (3.0 X 00) 16

4 KCCI679 b iB) (7/80) SINKER CAM (BB) (7/80) 8 1.8

4 KCC1680 -k BB) (10G) SINKER CAM (BB} (10G) 8 106

4 KCC1681 vk ‘BB)(12/140) SINKER CAM (BB) (12/14G) 8 12.14G

5 ESCO418 $w7 #74k (M4 X 18) CAP BOLT (14 X 18) 16

6 EPG3010 9%ty (D 3.0 X 10) FASTENER PIN (D 3.0 X 10} 16

7 KCCIB30 4973 Sh. wF (7/80) (L) SUB-SIMKER CAM (7/8G) (L) 8§ 7.8

7 KCCI671  #973 S 94 (100) (L) SUB-SIHKER CAM (10G) (L) 8 10G

7 KCCI672  #573 Sh. 34K (12/14G) (L) SUB-SINKER CAM (12/146) (L) 8 12.14G

9 KCC1683 wp~ & 7Y (L) SUB SIHKER PIN (L) 8

10 KCC1885  #373 St Y SUB-SINKER CAM PIN 16

11 SIS6603 #») A% KICK SPRING 16

12 KCC1682  Jvb=234: " Bk SLIDING SIHKER CAM 8

13 KCC1684  294F73L 5°4F° SLIDING SINKER CAM GUIDE 8

14  SIS0001 M5 F7 FLAT HEAD SCREV 16
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> vHh— Hhi Sinker Cam

N BDEES & & PARTS HAME B M E
PARTS Na QTY  REMARKS
15 EPG2506 IU7UR°Y (D) (2.5 X 6) FASTENER PIN (D) (2.5 X B) 16
16 KCC1686 #3°3 Shn 34" (7/8G) (R) SUB-SINKER CAM (7/8G) (R) & 1.8
16 KCC1687 %73 Sha #4° (100) R SUB-SINKER CAM (10G) (R) 8 10G
16 KCC1688  #73 SAL #41° (12/14G) R)  SUB-SINKER CAM (12/14G) (R) & 12.14G
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N SPREBES & A PARTS NAME g =
PARTS Na QTY REMARKS
1 KECI601  #vUsd” 77-F CARRIAGE GATE 2
2 ESCO822 $ryTa"ab (B X 22) CAP BOLT (M8 X 22) 16
3 SIS4304 FA°- LYV TAPER PIN 8
4 SISOR02 Prin WASHER 8
5 SIS0804 637 ot NUT 8
6 KOCO225 i anT- PRESSER COVER 4
7 KCC1631 ML sy SV MVIE4 NEEDLE BREAKAGEG SWITCH SET BASE 4
8  ESCS1408 tlx $v:77 A (M4 X 8) CAP BOLT (M4 X 8) (NITH WASHER) 8
9 KCS4025  mJiL 2495 tob NEEDLE BREAKAGE SWITCH ASSY. 4
10 ESCO306 %77 # Ak (3 X 6) CAP BOLT (3 X 6) 4
11 KCC1632  Miib iy NEEDLE BREAKAGE DETECTING PLATE 4
16 KCCO227  3voy™ v 97" »n- (F) CAM BOX COVER (F) 2
17 KOO0229  %wsd” va97 #n7- (B-L)  CAM BOX COVER (B-L) 2
18 KOC0228  3vi)wy™ 297" BN™- (B-R) CAM BOX COVER (B+R) 2
19 BBCO141 #n°- By 77 (A) COVER SET BLOCK (&) 8
20 [ESRM0G b9z 77 (M X B) (225m-1) TRUSS HEAD SCREW (M4 X 6) (UNICHROME) 16
21 SIS0690 tun“z PUSH SPRING 8
22 SIS1187 ¥ v vx =7 STEPPED SCREW 8
23 KECO0OT  7UF™X =74+ MYY42 GUIDE PIN FITTING PLATE 4
24 ESCO410 3wy 73 sk (M4 X 10) CAP BOLT (M4 X 10) 8
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Na BRRES & A PARTS NAME EE B
PARTS Na QTY  REMARKS

25 KECOO03  7LF™X #74F RAIL GUIDE 8

26 ESCO415 %ry7’#7Ab (M4 X 15) CAP BOLT (M4 X 19) 16
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2 B¢ # Vacuum Device

N BEBEZT &K £ PARTS NAME . &
PARTS Na QTY  REMARKS
1 KCC1635  &7ak -+~ JZh tob NOZZLE ASSY. 4
2 KC1688 17— JxTA (F) AIR NOZZLE (F) 2
3 KCC1690  17- J374 (B) AIR NOZZLE (B) 2
4 ESHO408Y #™w™ (14 X 8) ROUND HEAD SCREW (M4 X 8) 8
5 K064 vy N7 (F-1) PIPE (F-1) 2
6 KCCO185 m9 ¥y 14T PIPE 2
7 KC0166 #99™y N 47 (B) PIPE (B) 2
8 KCOD168 ¥ aduh $1-77 JOINT TUBE 4
9 KCU0249  JTafub $2-77 JOINT TUBE 2
10 KCCO169 A4 Iz TTL PIPE JOINTING RUBBER 2
11 KCC0170  74A%- BOX FILTER BOX 2
12 KCCO171  744%- tob FILTER ASSY. 2
13 KCO0173  74A%2 37972 3 N 9%y PACKING 2
14 KCCO17S  ZR°V™ J4Ax- SPONGE FILTER 2
15 KOOI76 ™y ¥-x WASTE COLLECTING CASE 2
16 ESCO306 #rv7” #74+ (3 X 6) CAP BOLT (3 X 6) 4
17 KCCOIT7  4nf bETS VALVE 2
18 KCCO178 "z -2 DUST CASE 2
20 KOC0256 %72k 2 442~ MYy 42(A)  FILTER FITTING PLATE (A) 2
21 KOC0257  DC.74AR- tob DC.FILTER ASSY. 2
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Vacuum Device

N HRES & B PARTS NAME s &
PARTS Na (TY REMARKS

2 EEDT WS T LOCK 2

23 ERNS206B i Fa™3” (M2 X 6) (P2) ROUND HEAD SCREV (M2 X B) (P2) 4

24  ENO102 63 ok (1-H2) NUT (1-M2) 4

25 KCCO376  %7abr-a 7b-4 DUST CASE FRAME 2

26 KCCO300  JA™A 3v0f NOZZLE CATCH 4

27 EETIG  dVRA-T (UB-0640-%) URETHANE TUBE (UB-0G40-%) 0 FRONT

28 EETI6  9Lxf-7" (UB-0640-¥) URETHANE TUBE (UB-0640-¥) 0 REAR
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A A vE—%— Main Motor

N HFREST & B PARTS HAME W=
PARTS -Na QTY REMARKS
1 KEDIGO1 ¥3% A2 HOTOR BASE 1
2 ELHI0O Py (1-MIO) VASHER (1-410) 2
3 ELS10 x0T 9rr (2-HIO) SPRING WASHER (2-M10) 2
4 ESC1040 %7 "M (M10 X 40) CAP BOLT (M10 X 40) 2
5 ESHI1050 637 374t (1410 X 50) BOLT (H10 X 50) 1
6 ENII0 6% b (1-H10) NUT (1-H10) 1
7 KEXH0001 XMV &2 HAIN MOTOR 1
8 ELHO8 Tz (1-WR) KASHER (1-H8) 4
9 ELS08 YT 9un (2-48) SPRING WASHER (2-143) 4
10 ESC0O830 ¥vs7 sk (M8 X 30) CAP BOLT (H3 X 30} 4
11 KCDOOO2 ™™ 77~ DRIVE PULLEY 1
12 ESCOG08 #ry7°# Ak (MG X 8) CAP BOLT (M6 X 8) 1
13 ESC0G10  #vy7#7ak (146 X 10) CAP BOLT (115 X 10) 1
14 KCDOOO4 a9y ¥™V) 937 77~ MEDIUM SHALLER PULLEY 1
15 EJR2001 AT7UYY” (NAG-4904 UU) BEARING (HAG-4904 UU) 1
16 EPRD025 b-m*y (M5.0 X 20) ROLL PIN (5.0 X 25) 2
17 KEDOQO2  Faoby 7™u 374 7= MEDIUM LARGER PULLEY 1
18 EJB2005 *™-& ATPUVYT (6304Z7) BALL BEARING (6304ZZ) 1
19 ESCO518 Fvy7 #7ab (M5 X 18) CAP BOLT (M5 X 13) 4
20 KCDOOB A7 CULLAR 1
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Main Motor

N BIEES = B PARTS NAME B #H =
PARTS Na QTY REMARKS

21 KCDOOO9  F294v ¥70% 7k MEDIUM REDUCTION SHAFT 1

2 SIS0552 Ura VASHER 1

23 EN116 63 9vb (1-HIO) NUT (1-M16) 1

24 SISSIZ DA VASHER 1

25  ESCOG12 ¥w74°aF (6 X 12) CAP BOLT (M6 X 12) 1

26 ESHO3120 637 #7kF (M8 X 120) HEXAGON BOLT (M8 X 120) 1

21 EN108 617 fb (1-K) NUT (1-W8) 1

28 ELHOS  9wa (1-WR) VASHER (1-¥3) 1

29 EBSTO11 324" AAk TIMING BELT 1

30 KGDOO02 &322 YR MOTUR BASE SUPPORTER 1

31  ESCO825 #wy7°#7Ab (M3 x 20) CAP BOLT (M8 X 206) 2

32 SIS0X08 Fria VASHER 2

33 ESCO825 ¥wy7'a "M (M8 X 25) CAP BOLT (M3 X 25) 2

91 KEDGOO2 29 #v ¥"v ) 7= b PULLEY ASSY. 1 14+15+16+17+18+18+20
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B8 (R)

Driving/Equipment (Right)

Noe BRREE & & PARTS HAME ESETA |
PARTS Na QTY REMARKS
1 KEDOOO3Z ¥~y Y= 773 PULLEY BRACKET 1
2  ESH1070 6% #"AF (M10 X 70) HEXAGON BOLT (M10 X 70} 1
3 ESHI0120 6 3% #7AF (M10 X 120) HEXAGON BOLT (410 X 120) 2
4  ELSI0 T P (2-M10) SPRING WASHER (2-M10) 3
5 KEDOOO4 ¥ ™o %74 7 -)- LARGER PULLEY 1
6  EJB2002 A7-A ATPVYT (620472) BALL BEARING (6204Z7) 1
7 ESCOG40 $ryPaTAb (MG X 40) CAP BOLT (M5 X 40) 4
g  EPROO4AS p-a”Y (5.0 X 45) ROLL PIN (H5.0 X 45) 2
g KEDOOOS "Wy a9 F - SMALLER PULLEY 1
10 EJB2002 #"=K APV (G2047Z) BALL BEARING (G2047Z) 1
11 KEDOOOG  ¥"W »7h REDUCTION SHAFT 1
12  ESF0820 3atwsbyy™ (M8 X 20) SETSCREW (M3 X 20) 1
13 EBSTOS7 443" A™AM(250 S 8M1040)  TIMING BELT (250 S 8M 1040) 1
14 EE382 AbgN" = STOPPER 1
15 KED1602  zbwA°= MLV STOPPER SET BASE 1
9] KEDGOO4  r™vy 7= wob (22479) REDUCTION PULLEY ASSY. 1 5+6+7+8+9+10
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EX ) 2§ (%) Driving Equipment (Left)

Noe ERRES moH PARTS NAME 35 fHoE
PARTS Na QTY REMARKS
1 KGO0 I a9k™ - 7Tk DRIVEN PULLEY BRACKET 1
2 ESHIO70 6% # Ak M10 X 70) HEXAGON BOLT (M10 X 70) 1
3 ESH10120 6 #7 £7A+ (MI0 X 120) HEXAGON BOLT (M10 X 120) 2
4 ELS10 U dwa (2-M10) SPRING WASHER (2-410) 3
5 KEDOOO8 I a9Fy 77-)- DRIVEN PULLEY 1
6 EJB2501 #°-8 A™7yT (G205772) BALL BEARING (6205ZZ) 2
7 ERHS20  H2™ (4-52) H-RING (H-52) 1
8 KEDOOO9 A™7Y" 233 I BEARING THRUST COLLAR 1
9 KGDOO1l ¥ a9b™9 77 )= A7t 1
10 SISS311 Prmr VASHER 1
11 EN1IG  G¥ vk .1-M10) HUT (1-M1G) 1
12 SIS5103 Prow WASHER 1
13 ESCOB15S %vs7°#7A+ (MG X 15) CAP BOLT (MG X 15) 1
14 ESF1090 #dobob#y” (M10 X 90) SETSCREW (M10 X 90) 1
15  EN110 637 b 1-HI0) NUT (1-M10) 1
16 EBSTO37 43U™ A"Ab TIMING BELT 1
17 EE382  zbon’- STUPPER 1
18 KEDIG02  aboyn’ = by STOPPER SET BASE 1
21 KCXJO010 - tob 10) SENSOK ASSY. (10) 4
22 ESHSA25Y 4z A" =7 (M4 X 25) ROUND HEAD SCREW (M4 X 25) 8
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Driving Equipment (Left)

No ENZES @ m B PARTS NAME e - I
PARTS Na QTY REMARKS

23 KEDOO37T  ¥™uh4 SV »°h™y SVITCH SET PLATE 4

24 ESCOGIO ¥wy7°#7ab (MO X 10) CAP BOLT (M5 X 10) 8

25 SIS0X02 T VASHER 8

28 SISOS36 Jwa WASHER 1

91 KEDGOO1  I"29F"97° =)~ tob DRIVEN PULLEY ASSY. 1 5+G+7+8
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£ 1) vERET Dy Cariage Jointing Block

N BRET @ 4 PARTS NAME B ® 5
PARTS Na QTY REMARKS
1 KEDOO14  ¥v)w3™ Loy T'1Y CARRIAGE JOINTING BLOCK 2
2 KG0024 ATAF P31 BELT PRESSER 2
3 ESCOG30 w7 4k (M3 X 30) CAP BOLT (MG X 30) 4
4 KEDOO16 L7y A 7b JOINTING SHAFT 2
5 ~ EREO50 E-VvyT (E-D) E-RING (E-D) 4
6 KCDXOB 1o yvosv AV END DETECTOR 2
7  ESCO408 $wy7 d74b (M4 X 8) CAP BOLT (M4 X 8) 4
8 KEDOO2O =7k #"{F"A"y A (1) (R)  CABLE GUIDE PLATE A (UPPER) (R) 1
9 KEDOO30 =7"A +{F"Ay A (1) (L)  CABLE GUIDE PLATE A (UPPER) (L) 1
10 ESCO812 #vry7°d"ar (M6 X 12) CAP BOLT (M5 X 12) 4
11 KED0O31 »7°# %" "Av B (91)(R)  CABLE GUIDE PLATE B (UPPER) (R) 1
12 KEDIGOA r~7°m # (A" B (1) (L) CABLE GUIDE PLATE B (UPPER) (L) 1
13 ESCO506 %ro7° 4 ar (M5 X O CAP BOLT (M5 X 6) 4
14 KEDOO48 LAY 7717 19143 VIRE CONNECTING HOOK 1
15 ESCO408 %7 8740 (M4 X 8) CAP BOLT (M4 X 8) 2
16 KCDOO35 774 19 CABLE HOLDER 2
17 ESCOS06 #vr7 # A+ (M5 X O) CAP BOLT (M5 X ©) 6
18 KCDIG01  ¥-77% 2% CABLE HOLDER 1
19 EET9 sty (UKMI2-03) UNIOH (UKM12-03) 2
20 EE780  7T3vsianTo4 (TBLYG-03) BRANCH ELBOW (TBLYG-03) 2
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x4 )y oEFE7TO vy Carriage Jointing Block

N BEET @& B PARTS NAME Er =

PARTS Na QTY  REMARKS
o1 EETTT  SV7b9z 9lsvsa-T U2-4-12  URETHANE TUBE (U2-4-12) 1 RIGHT
% EETTT IV olsa=7" U2-4-12  URETHANE TUBE (U2-4-12) 1 LEFT
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il 77 (K 77—
S R
N BEFES @ B PARTS RAKE e
PARTS Na QrY  REMARKS

1 KGDOO12  7F™9) 7 4F 27 DRIVE GUIDE STAY 1

o ESHI070 6%7 i~ (H10 X 70) HEXAGON BOLT (M10 X 70) 3

3 ES1I0 7 Uvin (2-HI0) SPRING WASHER (2-H10) 8

4 KGDOO2G a7 - (L) STAY COVER (L) 1

5 KGDOO13 27— - (R) STAY COVER (R) 1

6 ESHOGOG #~as” (M6 X 0) BUTTON SCREW (MG X ©) 4

7 KGDOO14 &7z Bn - OIL PROTECT COVER 1

8§ SIS5187 »7- (COLLAR 2

9 ESCOGI5S w7 a4k (M6 X 15) CAP BOLT (M5 X 15) 2

10 ESCOG08 ¥ry7#74r (M5 X &) CAP BOLT (MG X 8) 2

11 KDDOOOS #7912 Hn7- #4F° s SIDE CAP 2
12 KDDOOO4 &3 BhT- IR OIL COVER SUPPORT 1

13 ESCOG06 ¥ro7 4 it (M6 X B CAP BOLT (M5 X 6) 2
14 KEDI1603 3-7°h ATY MY 27 STAY 1

15 SIS0090 GA7 #7A+ (M10 X 16) HEXAGON BOLT (410 X 10 4

16 ESCOG12 7' # st (5 X 12) CAP BOLT (M5 X 12) 8

17 SISO502 D YASHER 8

18 K016 r=7°A A7 29 b CABLE ROOM MAT 2

19 KGDOOO3  ATUETH Y- BN DRIVING PULLEY COVER 1
20 ESMOGOG A"xAyT (M5 X 6) BUTTON SCREW (MG X ©) 2
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g @ T T
Ne SPEES & A PARTS HAME Es =B
PARTS Na QOTY REMARKS
21 KCDOO31  r=7"A #74F"MYF 43(33) (R)  CABLE GUIDE MOUNTING PLATE (LOVER) (R) 2
2 KCDO0Z2  r=T"h B ALTHIYT £2(73) (L) CABLE GUIDE MOUNTING PLATE (LOVER) (L) 2
23 ESCOS08 ¥vy7 d°ak (D X 8) CAP BOLT (MO X 8) 8
24 KEDOO34 7% %1 CABLE HOLDER 1
25 ESCOS08 $vy 774 Ak (M5 X 8) CAP BOLT (M5 X 8) 2
o6 KEDOI3S  =7°A 3T iyt CABLE SUPPORTING PLATE 3
27 ESCOS05 $vvy 7 a™ab (M5 X 3) CAP BOLT (M5 X 5) 6
28 KCDOO43  F=7°% A°7 (R100) CABLE ROOM (R100) 0
20 KCDOO44 FT"4 A7 I597T CABLE ROOM FLAP 0
30 KCDOOAD F=7°% A™Y 75797 CABLE ROOH FLAP 0
2] FFDOO28 =774 YNy CABLE PARTITICH 0
g1 KES4002 F7"MTT7 tob 254 CABLE ROOM ASSY. 2H4 2 SET
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BaET @ B
PARTS No

PARTS NAME

Vb L N =

OO O ~0DN

KEDOO23  #n™- 97 BKT
ESC10120 $+» 774 Ak (M1 X 120)
ELS10 277U Per (2-M10)
ESCO820 $wy 77474+ (M3 X 20)
ELS08 a7 9y (2-18)

KEDOO24  ATAF 7E°Y

FLHO12 P

ERS120  z2pv7° vy (§-12)
KEDOO25  A™Ab 327 -5~
B1215 FaaTrvrT (ML-1215)

COVER GUIDE BRACKET
CAP BOLT (M10 X 120)
SPRING WASHER (2-H10)
CAP BOLT (M8 X 20)
SPRING WASHER (2-M8)

BELT SUPPORTING PIN
WASHER

SHAP RING (S-12)

BELT SUPPORTING ROLLER
BUSH (ML-1215)

b b et bt gk

B i b pmd b
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No HEET m %A PARTS NAME By =
PARTS Na QTY REMARKS
1 KEDOO40  'mT7"A H74F LA NIVF 25 CABLE GUIDE RAIL SET PLATE 4
2 ESCOG15S ¥vy 7474 (MG X 15) CAP BOLT (MG X 15) 8
3 SISO0Z2 Jrv WASHER 8
4 EKGDOO20  y-7R B4R LA CABLE GUIDE RAIL 1-
5 KGDOO21  =T"A FT4FT LA SR TR BEARING RAIL 4
6 ESMOGIO # % ¥ (6 X 10) BUTTON SCREVW (M5 X 10) 4
7 KGDOO2  F=7"A AR 27 WOVING CABLE STAY 1
8§ ESCOG12 #ry747ab (6 X 12) CAP BOLT (6 X 12) 2
9 SISO502 Juor VASHER 2
10 ESCO610 #m7 #7Ab (M5 X 10) CAP BOLT (MG X 10) 2
11 KDOOGE WY 779t CONNECTING BRACKET 4
12 EJBO702 -7y (G27IZ) BALL BEARING (GZ7ZZ) 12
13 SISOX3 T7ov WASHER 12
14 SISLIBl %" ¥ STEPPED SCREW 12
15 BDOOG3  ¥=T"M FT T CABLE DRIVE PULLEY 2
16 EJBOGOL 7=k ATFU” (B20ZZ) BALL BEARING (G26ZZ) 2
17 SIS0503 v WASHER 2
18 ESCOGIS $vs7°4 sk (6 X 15) CAP BOLT (M3 X 15) 2
19 KEDOO47 o= MYy 4 ROLLER SET BASE 2
20 ESCO630 37 4"k (6 X 30) CAP BOLT (MG X 30) 4

SKE 2D-07



N BEES m B PAKTS NAME gy W =
PARTS Na OTY  REMARKS

21 SIS0502 o WASHER 4

2 KGDOOZT 7MY B4R CABLE ROOM GUIDE 1

23 EES4 54T GUIDE TAPE 2

24 WKIT30266 175~v7° EDGING 2

SKE 2D-07



PARTS HAME

KEDOO43 My~ 2747 1

ESS0408  #53° (M4 X 8)
D28 o M TR VPN VY
ESNS312Y tax 4~ #° (M3 X 12)

eV e W

63y b (1-43)
=74 JF9 94% (3800 L)
T4y~ LY 7Y

[{oYe B0 Re 2]

WIRE FIXING BASE

FLUSH HEAD SCREV (M4 X 8)
WIRE BREAKAGE DETECTUR
ROUND HEAD SCREV (M3 X 12)
INSULATING COLLAR

NUT (1-M3)

CABLE MOVING WIRE (3860 L)
VIRE CONNECTING BLOCK
FLAT HEAD SCREW

SKE 2D-08
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N BRES m B PARTS NAME ity S
PARTS Na QTY REMARKS

1 KGFOOO1 &34 74 (R) FRAME (R) 1

2 KGFO002 #v34 7-h (L) FRAEE (L) 1

3 KGFOO03 Vb A 4% (F) FRAME BASE (F) 2

4 KGFOO04 7b-b A& ¥77 (B) FRAME BASE (B) 2

5 FFO006  NT3VR AAE BALANCE BOLT 4

6 KGFOOOS5 %4 7-h 27 (93F) FRAME STAY (BOTTOM-F) 1

7 KGFOO06  #34 Tib a7 (¥2-B) FRAME STAY (BOTTUM-B) 1

8 ESCIOH #rs7 #7AF (H10 X 40) CAP BOLT (M10 X 40) 3

9 ESCI025 #$w7 a"Ak (H10 X 25) CAP BOLT (M10 X 20) 12

10 ELSI0  xFW Yoin (2-H10) SPRING WASHER (2-M10) 8

11 KGFOOOT &34 J1-b 27 (91-B) FRAME STAY (UPPER-B) 1

12 ESCO81S ¥m7# Ak (M8 X 15) CAP BOLT (M8 X 15) 6

13 ELSO8 XUV B (2-18) SPRING VASHER (2-M3) 6

SKE 2F-01




A N —

BT E—F—

Take-Down Motor

N BhEES = 2 PARTS NAME s =
PARTS Nn QTY  REMARKS

1 PDOOGI AT MY Y COVER SET PIN 3

2 KCFO053 237" 179 M0.A™-2 HMOTUR BASE 1

3  ESCOGI5S #w 7 #7ah (MO X 15)- CAP BOLT (M0 X 15) 3

4 SIS0502 Brim VASHER 3

5  KXZ0009 M %2 (E0827-404) TORQUE MOTOR (E0827-464) 1

6 KZMI10 7 av}” (D1493-164) GEAR HEAD (D1488-164) 1

7 ESCO890 ¥yy7 74k (M8 X 90) CAP BOLT (M3 X 90) 4

8 ELS08 XYV i (2-WR) SPRING WASHER (2-M3) 4

9 SISOS08 Yra YASHER 4

10 EHIO8 6% ok (1-M3) NT (1-48) 4

11 KCFOO54 o)™ b9 a7 ot TAKE-DOWN DRIVING SPROCKET 1

12 KCFOOSS <47 %ivtb RATCHET 1

13 ESCO410 Feo7 7ar (M4 X 10) CAP BOLT (M4 X 10 3

14 ESFOGO8 autorzy™ (MG X 8) SETSCREN (M6 X &) 1

15  ESFOG0G dutobzy” (MG X 6) SETSCREW (MG X 6) 1

16 EC30538 #r—~v (RS35-53 + JL) CHAIN (RS35-53 + JL) 1 SET
17 KCFOO56  ¥a™d ™= &'y LEVER PIN 1

18 ERSO80 z2p»7 UM4T (S-8) SHAP RING (S-8) 1

19 SISB306 Urimw YASHER 1

20 KCFO057 =317 Fa9v ¥AA) STUPPING PAWL (A) 1

SKE 2F-02



#FT -7 — Take-Down Motor

N BpEES @ B PARTS NAME Ey W=
PARTS Na QTY REMARKS

21 SIsoe3 LINK 1

22 SIS1147 XV STEPPED SCREV 1

23 KCFOZTT  <¥%Y" %299 7B STOPPING PAWL (B) 1

24 SIS2113 A"} Ay ¥ SPRING HANGER SCREW 1

26 SISGS7T4 wnT# PULL SPRING 1

26 SISS263 v VASHER 1

27 SOLAC0I1 wW4F (HDU-5KG L) SOLEMOID (MDU-5KG L) 1

28 DXL4102 75w v (5K0) PLUNGER (5K0) 1

20 ERS110  zp7° W4T (S-11) SNAP RING (S-11) 1

30 SISO688 Fh- 7T TAPERED SPRING 1

31 ESCS1408 bt 3vs7 a4k (W4 X 8) CAP BOLT (M4 X 8) (WITH WASHER) 4

32 SIS0432 ARLR KTV STRAIGHT PIN 1

91 K002 T3 (E0-827-464) TORQUE MOTOR ASSY. (E0-827-464) 1 5+

@ HX0G16  I¥YYT ULAE (OK6) tok SOLENOID (5K6) ASSY. 1 21+28

SKE “2F-02



X4 vna—35— Main Roller

N BBmET m & PARTS NAME =y M=
PARTS Na QTY REMARKS
1 KGFOO08 My -5~ w7b MAIN ROLLER SHAFT 1
2 KDFOOO7T  <¥97™ ¥ 19b"9 X7 Dysh DRIVEN SPROCKET 1
3 EJB1702 #7-a A7 (B20322) BALL BEARING (620372) 1
4 FRH400 H wy° (H-40) H-RING (H-40) 1
5 ESFO812 dutsbzy (8 X 12) SETSCREY (M8 X 12) 1
6 ESF8315 #atsbxy™ (M3 X 15) #™ 9%  SETSCREV (M8 X 15) (SHARPENED HEAD) 1
7 KCFO113 My 5 7 (34F7) MAIN ROLLER COLLAR (SIDE) 1
& ESFO612 #uesbsey” (M6 X 12) SETSCREVW (M5 X 12) 1
9 ESFOG15 #Fatsbzy” (6 X 15) SETSCREW (M5 X 15) 1
10 KCFO239 ¥4y~ o5~ th TAKE-DOWN ROLLER ASSY. 46
11 EP24014 /9% £V (BX 4.0 X 14) FASTENER PIN (BX 4.0 X 14) 46
12 KDFOOOS My o7 wrom” (A) ROLLER HOUSING (A) 45
13 KDF0010 My =5~ ~rm™ (B) ROLLER HOUSING (B) 1
14 KDFOO11 v D7 77 ROLLER COLLAR 1
15 KCF0241 a5 A7z 74F A7V SPRING GUIDE PLATE 46
16 SISGH43 & A°% PULL SPRING 46
17 KDFO012 v -5 757 AV ROLLER HOLDING PLATE 1
18  ESCO61S $wy7°ak+ (M5 X 19) CAP BOLT (M5 X 15) 2
19 SISOXZ F7v VASHER 2
20 EJB302 #7-4 AT7" (6807 NK) BEARING (G807 NK) 1
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A4 >o0—5— Main Roller

N BEES @ B PARTS NAME f2£% 8 =
PARTS Na QTY  REMARKS

21 KDFOO13 =%~ 75097 (L) FLANGE (L) 1

22 EJBI702 &™-A ATPUAT (G203ZZ) BALL BEARING (6203ZZ) 1

23 ERH400 H W™ (H-40) ’ H-RING (H-40) 1

24 ESF0812 #atshxy” (M8 X 12) SETSCREV (M8 X 12) 1

25 ESFR815 #uatobr” (M3 X 15) £79 #%  SETSCREV (M8 X 15) (SHARPENED HEAD) 1

SKE 2F-03



N BRREBES @ & PARTS NAME g | =
PARTS Na QTY REMARKS

1 KDFOOO5 <¥3%™ 777rst (R) BRACKET (R) 1

2 ESCO820 #my7°#"Ab (3 X 20) CAP BOLT (M3 X 20) 2

3 [ESF0810 #otsbzy” (B X 10) SETSCREY (M8 X 10) 1

4 BBFOO05 ¥¥y" 0~ ¥ EY R) ROLLER PIN (R) 1

5 ERS250 a7 WuyT (§-25) SHAP RING (S-25) 1

6 BBFOO40  2t»f MY 132 SVITCH SET PLATE 1

7 ESCO510 #%wy°A7M (M5 X 100 CAP BOLT (M5 X 10) 2

8 ERHS314B iz ™ 37 (M3 X 14) ROUND HEAD SCREW (M3 X 14) 1

9  ETNS314B iz #A° #7 (M3 X 14) ROUND HEAD SCREW (M3 X 14) 1

10 KEXJOGO1 #73 -7 %277y Z47% twh SWITCH ASSY. 1

11 KGFO009 #7a o7 #x7h SUB-ROLLER SHAFT 1

12 NFO111l  #73 0~ A7 37 SUB-ROLLER SHAFT COLLAR 1

13 ESFOGI0 dubyk ¥ (MG X 10) SETSCREY (M5 X 10) 1

SKE 2F-04



wmpo—7—

Sub-Roller

N BEET @ B PARTS NAME s M
PARTS Na QTY REMARKS
1 BBFOO49 #3 - ¥4 SUB-ROLLER GUIDE 23
2 ESFO608 dutwhr (M5 X 8) SETSCREW (M5 X 8) 23
3 BBFO14 #973 m5- ¥4 °10°y  °10 PIN 23
4 BRFOIIS #T3 m—5 #7429 “6L°Y °6 PIN 23
5 SISH435 t°Y PIN 23
6 SIS6489 AV N¥ PUSH SPRING 23
7 ESKOG35W J7° # (M6 X 35) () KNOB SCREY (MG X 35) (WHITE) 23
8 ENWOG  f39 b (HO) BUTTERFLY NUT (MO) 23
9 KFO80G #Y73 5 FavbAnY SUB-ROLLER ADJUSTING PLATE 23
10 FFO046 #Y7a o5 A7t SUB-ROLLER SHAFT 23
12 ERS120 a7 WT (§-12) SNAP RING (5-12) 46
13 FFO043 &3 o7 SUB-ROLLER 46
15 FFO045 #73 =5 w3y (B) SUB-ROLLER HOUSING (B) 2
g1 BBS4012 #72 o5 #4F ok (D) SUB-ROLLER GUIDE ASSY. (1} 23 1#2+--+12413

SKE 2F-05



N HEET & A PARTS NAME VEE S -
PARTS Na OTY REMARKS
1 KDFOOOG =%y 773wt (L) BRACKET (L) 1
2 ESCO820 $ry7°# At (M3 X 20) CAP BOLT (M8 X 20) 2
3 KGFOO44 =59 5 297 t°v (L) TAKE DOYN ROLLER HOLDING PIN (L) 1
4 ESC0820 3w7i7ik (M8 X 20) CAP BOLT (M3 X 20) 1
5 SIS5100 #- COLLAR 1
6 ESCOG25 $vs7°# Ak (M6 X 25) CAP BOLT (M5 X 25) 1
7 NFOO32 X3ty STEPPED PIN 1
8 ERS1I00 27 W (S-10) SHAP RING (S-10) 1
9 [ESFO810 #atsbxy™ (M3 X 10) SETSCREY (M3 X 10) 1
10 NFOOTS  »59% ¥4 CLUTCH PAWL 1
11 SISB327T %97 A% KICK SPRING 1
12 EPG4028 /79y (D 4.0 X 28) FASTENER PIN (D 4.0 X 28) 1
13 HFOO31 %3 b5 i 277 SUB-ROLLER SHAFT SLEEVE 1
14 KDFOOI5 #3973 =5— F72™) IRy SUB-ROLLER TENSION DISK 1
15 KGF0010 =5 #:0%™y LA™~ ROLLER LEVER 1
16 EPR3014 -k t°*Y (3.0 X 14) ROLL PIN (3.0 X 14) 1
17 EKNO3  ¥™Y»7 (BG-10) (3m) GRIP (BG-10) (WHITE) 1
18 NFOO41  zpor°- 324 STUPPER METAL 1
19 SIS0437 arL~F L7V (8 X 10) STRAIGHT PIN (8 X 10) 1
20 ESFOBOG autshxy” (MG X 6) SETSCREN (M3 X 6) 1

SKE 2F-06



N BEES & A PARTS HAME Ry &
PARTS Na QTY  REMARKS
21 SISO711 * KEY 1
20 ESFOR15 Antshe” (M3 X 15) SETSCREV (18 X 15) 1
1

23 KOFOO48 9"tV bi7

HOLDING PIN GRIP

SKE 2F-06



Hoa—-S5—-BEE—9—

Sub-Roller Driving Motor

s

)
k.
: ,

®

=

Ne BBEES & & PARTS NAME e W=
PARTS Na QTY  REMARKS

1 KGFOO13 377 -5 3% A" MOTOR BASE 1

2 ESCOG15 ¥wo73°AF (6 X 15) CAP BOLT (M6 X 15) 4

3 SISOX02 Frm VASHER 4

4 KCXJOOOG 4 tob (6) SENSOR ASSY. (6) 1

5 KDFOO43 97" &% A™-2 MY &'V BASE SET PIN 4

6 CX0906 MY £ (£0060-454-E1) TORQUE MOTOR (EOOGO-454-E1) 1

7 KDXZOOO3 & - Asb™ (02120-153) GEAR HEAD (D2120-153) 1

8 ESCOG75 #%ry7°37ak (6 X 7D) CAP BOLT (MG X 75) 4

9 KDFOO44 97 o5 Ut 7 tob DRIVING PULLEY ASSY. 1

10 SIS0097 &5 7 FLAT HEAD SCREV 1

11 ESF8610 #atwh 35 (6 X 10)+™ #%  SETSCREV (MG X 10) (SHARPENED HEAD) 1

12 EBSTO38 S.T A™Ab (100S31033) TIMING BELT (100S34333) 1

91 KDXHOO1 €32~ twh MOTOR ASSY. (E0060-454-E1+D2120-153) 1 647
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#7n—3>—KEhE Sub-Roller Driving Equipment

N BEBET @ & PARTS NAME = # =
PARTS Na QTY REMARKS
1 FOFOOIT 87" o= ¥ o7 374 (L) SHAFT BRACKET (L) 1
9 ESCOGIS ¥ro7ATAR (MG X 1) CAP BOLT (M6 X 15) 2
3 EJBI004 & -4 AP (GOOOZZ) BALL BEARING (BOOOZZ) 1
4 EJBOS04 AT-mATU” (G3BZL) BALL BEARING (G98ZZ) 1
5 EE470 M SEAL 1
6 FEE47T1 ¥4 (G B) SEAL (G 8) 1
7 KDFOO18 #4775 Y743 SHAFT HOLDING PLATE 1
8 EJBOSOA A -MTTRT (G98IZ) BALL BEARING (GS8ZZ) 2
9 EE469 A5 73 COVER 1
10 EE471 4 G 8) SEAL (G 8) 1
11 ESCOGI2 HwsTa™ab (MG X 12) CAP BOLT (MG X 12) 2
12 EP14014 v EY (B 4.0X 14) FASTHER PIN (B 4.0 X 14) 2
13 KDFOO18 34 27h ELASTIC SEAL 1
14 KDFOO20 37" 729 19 ¥ DRIVEN GEAR 1
15 KDFOO21 %7 7b™9 %% DRIVING GEAR 1
16 KDFO023  7°=9= %4 PULLEY BASE 1
17 ESCO410 Froamah (KA X 10) CAP BOLT (M4 X 10) 2
18 FDFOO24  74RA Favld Ky ADJUSTING PIN 1
19 SISON2 D7 WASHER 1
20 N6 GF Pk (GH0) RUT (3-¥0) 1
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4o n—5—EEHE Sub-Roller Driving Equipment

N BRET m B PARTS NAME B # B
PARTS Na QTY  REMARKS
21 KDF0025  P4F78 7= (Q) PULLEY (G) FOR IDLING 1
22 B0808 FT34ATTULyT (HBOBOSDU) BUSH (MBOS0BDY) 1
23 EMHOS0G F34 ATFUYYT (MBOSOG DU)  BUSH (MBOSOG DU) 1
24 ERS080 z2py7 T (S-8) SNAP RING (S-8) 1
25 KDFOM9  #7°0-5- 3 29k 7-Y-(91)  DRIVEN PULLEY (UPPER) 1
%6 KDFOOS0  #77m—— 3a9b™9 F--(¥%)  DRIVEN PULLEY (LOWER) 2
27 ESFO505 #utsbEy” (M5 X 5) SETSCREY (M5 X 5) 6
28 EMS0815 z3ah Frn THRUST VASHER 1
29 EBST013 S.T A7Ab TIMING BELT 1
30 KDFOO22 F"9 ¥7%- I 9% GEAR SHAFT BRACKET 1
31 EJBIOO4 #™-A AP (BOOOZL) BALL BEARING (BOOOZZ) 1
32 EJHI4ID =TT (TLA-1412) NEEDLE BEARING (TLA-1412) 2
33 EP14016 I/795°Y (B 4.0 X 16) FASTENER PIN (B 4.0 X 16) 2
34 ESC0512 #rr77a7ar (5 X 12) CAP BOLT (5 X 12) 3
35 SISSI07 v WASHER 2
36 ESFOG06 #utsbes” (MG X 6) SETSCREY (MG X 6) 4
37 KDFOO46  Ymaot™ 7Y DRIVEH PULLEY 1
3% ESFOGO8 #atsbyd” (MO X 8) SETSCREW (M5 X 8) 2
39 KDFOO26  4b H°4F 24 YARN GUIDE PLATE 1
40 ESCO408 ¥ro7'#7AF (M4 X 8) CAP BOLT (M4 X 8) 2

SKE 2F-08



H#70—5—EEE Sub-Roller Driving Equipment

N HBEES @ A PARTS NAME EE M=
PARTS Na QTY REMARKS

41 KDFOOZ7 A ¥74F (L) YARN GUIDE (L) 1

42 ESCO405 #ws7°87ab (M4 X 5) CAP BOLT (M4 X 5) 2

43 EJBO801 & -h ATPLT (BO8ZZ) BALL BEARING (G08ZZ) 1

SKE 2F-08



Hoa0—5—

Sub-Roller

No BBRES @& & PARTS NAE | W B
PARTS Na QTY REMARKS
1 KDF0033 #7°p—~7 BKT (FL) SUB-ROLLER BRACKET (F-L) 1
2 KDFOO34 #7° o= 7°37sb (F-R) SUB-ROLLER BRACKET (F<R) 1
3 KDFOO35 37" - 7799k (F-C) SUB-ROLLER BRACKET (F-CENTER) 2
4 ESCOS18 w7474 (M5 X 18) CAP BOLT (M5 X 18) 4
5 EJNO801 =-+"A A™71Y" (TLAS10Z) NEEDLE BEARING (TLAS10Z) 2
6 EJNOL ==Fa AT7HT (TLASI0Z) NEEDLE BEARING (TLAS10Z) 2
7 EJB08OS A7y (33ZL) BEARING (638Z%) 4
8 SIS4313 A Y ECCENTRIC PIN 4
9 SIS4244 37y &y PUSHING PIN 4
10 SISS306 D~ WASHER 4
11 ESFOX06 #atsrsy™ (M5 X 0) SETSCREV (M5 X 6) 4
12 KDF0O024 7474 fFaotd &V ADJUSTING PIN 1
13 SIS0X2 T VASHER 1
14  EN3G 637 Iob (3-M6) NUT (3-40) 1
15 KDFO025 74478 7°-9- (Q) PULLEY (G) FOR IDLIMG 1
16 BMI0808 F34A7YLoT (HBOROSDU) BUSH (HBOSO3DU) 1
17  BH0806 F 54 AT7T (HBOSOG DU)  BUSH (MBOBOG DU) 1
18 ERSO80 a7 U7 (S-8) SNAP RING (S-8) 1
19 KDFOO48 #7°p—~5— J"w9b™9 7-)-(91)  DRIVEN PULLEY (UPPER) 1
20 ESFOS05 Hatvbw” (D X 5) SETSCREV (M5 X ) 2
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Sub-Roller

Hoan—5—

No EH@ES & B PARTS NAME e A S
PARTS Na QTY REMARKS
21  EMSO815 272k D7 THRUST WASHER 2
22 KDFOO30 377 o5 7ok () SUB-ROLLER BRACKET (C) 2
23 ESCOGI8 #w7#7Ak (M5 X 18) CAP BOLT (MG X 18) 2
24  EM1412 34 ATPRAT (MB1412DU) BUSH (MB1412DU) 4
25 KGFOO11 %279 JF°9 A7h SHAFT FOR RESETTING 1
26 KGFO012  7~3Frsb 97 7k BRACKET SUPPORTING SHAFT 1
27 KDF0039 7777k %297 A BRACKET RESET CAM 4
28  ESFOG10 fubsb 27 (M5 X 10) SETSCRE¥ (M5 X 10) 8
29 SISS323 A7 COLLAR 4
30 SIS1110 v w7 STEPPED SCREW 4
31 SISE542 vy A2 PULL SPRING 4
32 KOF00l4 377 o5 (F-R) SUB-ROLLER (F-R) 1
33 KGFO015 37 -5 (FeL) SUB-ROLLER (F-L) 1
34 KEF1602 %77 o= (B-R) SUB-ROLLER (B-R} 1
35 KEF1603 %77 o7 (BeL) SUB-ROLLER (B-L) 1
36 KDFOOS6 377 L) E°Y SUB COHNECTING PIN 4
37 EPR3015 p-A’Y (3.0 X 15)) ROLL PIN (3.0 X 15) 3
38 ESFO40GH dubsh 37 (W4 X 5) (327) SETSCREY (M4 X 5) (MEC) 8
39 KEF1601  779%9b fatd T07) BRACKET ADJUSTING BLOCK 2
40 ESCOG22 #eyPH7AF (MO X 22) CAP BOLT (M0 X 22) 2

SKE 2F-09



#70—5—

Sub-Roller

No ERRES & & PARTS NAHE = | =E
PARTS Na QTY  REMARKS

41 SIS0502 Foow VASHER 2

42 KDFOO36 37707 BKT (BC) SUB-ROLLER BRACKET (B-C) 2

43 ESCOS20 %wr7"#°AF (M5 X 20) CAP BOLT (M5 X 20) 4

45 EJNOGO1 =-}"A A"7%™ (TLAS10Z) NEEDLE BEARING (TLA910Z) 2

46 KDFOOS7 377 77%ok v~ SUB BRACKET COVER 4

47 ESNS308B tix #4™70" (M3 X 8) (P3) ROUND HEAD SCREW (M3 X 8) (P3) 8

48 EBSIO13 S.T A™kb TIMING BELT 1

49 KGFOO18 977 -7 (tv3) SUB-ROLLER (CENTER) 2

50 KDFOOSS  ATAR #n7- (F.L) BELT COVER (F.L) 1

51 ESHS30GB i 34~ =7 (M3 X ) ROUND HEAD SCREV (M3 X 6) 2

52 SISS334 232+ Trie THRUST VASHER 8

53 ESCO515 w7 #7i (M X 19) CAP BOLT (M5 X 15) 2

54 KEF1604 <=¥vx #7990y FABRIC REJECTOR 4

05 EPLO2505 ™% .79k 2.5 X 5 (347)  FASTENER RIVET (2.5 X 5) 4

56 KGFO042  77Frsb 207 A7h (B) BRACKET SUPPORTING SHAFT (B) 1
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H+7n—-5—HPE—F —

Sub-Roller Openning Motor

N HEET @ B PARTS NAME ey M=
PARTS Na QTY  REMARKS
1 KDFOO40 MM T3 A2 MOTOR BASE 1
2 ESCOB35 #ro7°i7AF (MG X 30) CAP BOLT (M5 X 30) 2
3 KDXZO001 MW E% (E1064-434) TORQUE MOTOR (E1664-434) 1
4 KDXZOO02 "%~ Avk (JGN7SCK-D1) GEAR HEAD (3GN75GK-D1) 1
5 ESCOS60 #wT# sk (5 X 60) CAP BOLT (M5 X 6O) 3
6 ESCO555 #ry7 #°ab (D X 55) CAP BOLT (M5 X 55) 1
7 SISSZ89 Urx YASHER 4
8 KDFOO41 A4 JE™9 37%- DRIVE GEAR 1
9 ESFO408 #dubsb 77 (M4 X 8) SETSCREY (M4 X 8) 2
10 KDFO038 A ¥ 29H7) 7% DRIVEN GEAR 1
11 ESFOG08 fabsbz™ (M6 X 8) SETSCREV (M5 X 8) 1
12 ESFOG0G  #atshey™ (M6 X 6) SETSCREW (M6 X 6) 1
13 SIS0611 97w VASHER 1
14 KDFO028 #7717 BKT (R) SUB-ROLLER BRACKET(R) 1
15 ESCOB18 #rs7# Ak (MG X 18) CAP BOLT (M6 X 18) 2
16 EJN1411 ==FmmyT (TLA-1412) NEEDLE BEARING (TLA-1412) 1
17 EMMI412 PO ATTRYT (MB14120U) BUSH (MB1412DU) 1
18 EJBOS04 & -mTTUVST (GSRZL) BALL BEARING (6987Z) 1
19 SIS0289 IHTTREF LONG HEAD SCREW 1
20 KDFOO29 4+ #74F () YARH GUIDE ) 1
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H#o7n0—5—EE—47— Sub-Roller Openning Motor

N BPmES @ B PARTS NAME s # 5
PARTS Na. QTY  REMARKS
21 ESCO408 ¥vs7°37ab (M4 X 8) CAP BOLT (M4 X 8) 2
1 3+4

91 KDXHOOO2 % E1064-434+3GNT5K-D1  MOTOR ASSY. (E1664-434+3GNT5K-D1)
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% & T &RUHAR

Fabric Take Down Alarm

N EPEET @ B PARTS NAME B =

PARTS Na QTY REMARKS
1 KCFO521 =% V% Yoy AV "FABRIC™ DETECTING PLATE 1
2 ESCO410 $w7’#7AF (M X 10) CAP BOLT (M4 X 10) 4
3 ESCO415 $my7i7A+ (M4 X 15) CAP BOLT (M4 X 15) 4
4 KDFOOG1  <¥%% rvowwn™y MYy 4% (A} DETECTOR FIXING PLATE (A) 2
5 KDFOOGZ  <¥%% yudayn™y WYy 42 (B)  DETECTOR FIXING PLATE (B) 2
6 ESCOG12 $w7 4 Ak (MG X 12) CAP BOLT (MG X 12) 4
7 SISO02 D YASHER 4
8 EP6GOI2 Y (D 6.0 X 12) FASTENER PIN (D 6.0 X 12) 4
9 KDXJOO02 <3%% A™9Y 247 bob SYITCH ASSY. 2
10 ESNZ312 #7™%0" (2.3 X 12) ROUND HEAD SCREV (M2.3 X 12) . 4
11 ELS02Z3 a0 J7im (2-H2.3) SPRING WASHER (2-42.3) 4
12 EEO7S Do VASHER 4
13 EN1023 G $vb (1-H2.3) NUT (1-M2.3) 4
14 ELHO408 T7ir (1-M4) VASHER (1-M4) 8
15 KGFOO20 %% vy A2 (L) FABRIC DETECTING PLATE (L) 1
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HBAE /< —

Operation Bar

Noe BEEEBS & & PARTS NAME EE A -
PARTS Na QTY REMARKS
1 KCF0287 »% - BKT (R) OPERATION BAR BKACKET (R) 1
2 KCF0288 % A™- BKT (L) OPERATION BAR BRACKET (L) 1
3 ESCO820 3vy7 #7Ab (M8 X 20) CAP BOLT (M8 X 20) 4
4 EMAIG20 FU54 ATFLYT (ML-1620) BUSH (ML-1620) 1
5 KCXECO011 CBS #A™Y PRINTED CIRCUIT BOARD (CBS) 1
6  ETNS308Y A"~ (M3X8) (P4)mi~+  ROUND HEAD SCREW (M3 X 8) (P4) 3
7 EP26030 I/TWR°Y (BX 6.0 X 30) FASTENER PIN (BX 6.0 X 30) 2
8 KCF0294 7% WY 374y RETURN LINK PIN 2
9 KCF0291 W% A= 7»% - BAR CONNECTING CULLAR 1
10  ESFOG08 #aborzry™ (M5 X 8) SETSCREW (M5 X 8) 2
11 EPCO4014 3/°93°Y (BR 4.0 X 14) FASTENER PIN (BR 4.0 X 14) 2
12 EREO30 E-U4" (E-3) E-RING (E-3) 4
13 KCF0235 SV #+9ny SWITCH WORKING PLATE 1
14 ESNS306Y tAx #A™%:" (M3 X 0) ROUND HEAD SCREW (M3 X 6) 2
15 KCF0202 'M% A™= 793 U7 A RETURN LINK (A) 1
16 KCF0293 % A= .53 19 B RETURN LINK (B) 1
17 SISGS596 b3x7 ™ PULL SPRING 1
18 SISBS97 wdxr Wy PULL SPRING 1
19 KDFOOS7 M A"= "3k A= (R) BRACKET COVER (R) 1
20 KCF0290 *»% A= T #a™= (L) BRACKET COVER (L) 1
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Operation Bar

N BEES 2w F& PARTS NAME @ W 5
PARTS Na ' QTY  REMARKS

21 ESC0530 #vo7'#°kk (5 X 30) CAP BOLT (O X 30) 2

2 ESC0525 FePH M (M5 X 25) CAP BOLT (M5 X 20) 2

23 KGFOOS0 2wt V3 A - OPERATION BAR 1

24 KCXJOO19 ©"a) 749 S¥ EMERGENCY SWITCH 2

25 KCF0206 SV A'#4 SVITCH PANEL 2

26 KGFO039  V3n™= BKT 2\ -7 1) BKT. SPACER 2

27 ESCO825 *roT#7AR (B X 20) CAP BOLT (M3 X 20) 2
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N BEEST & & PARTS RAME B W=
PARTS Na QTY  REMARKS
1 KGFO022 7L~ #n7- FRAME COVER 1
2 ESMS0608 tizh~2ay™ MGX8 (2n°»9%)  BUTTON SCREW (MG X 8) 4
3 KDFOO59  34v dn°- HI9Y °V COVER PIN 4
4 KCO211 7 MYy #57 (D) (50L) COVER SET SCREW (D) (50L) 6
5 KGFOO40  7L-4 3L HA™- R-F) FRAME COVER (R-F) 1
6 KGFO041 711 34X #n™- (R-B) FRAME COVER (R+B) 1
7 KGFOO23 714 30 B8 (L-F) FRAME COVER (L-F) 1
& KGFO024 714 +0 #n°- (L-B) FRAME COVER (L-B) 1
g ESHOGO8 3A™%™ (M0 X 8) ROUND HEAD SCREW (MG X 8) 10
10 KGFOOZ5 74"y 38— (F) SAFETY GUARD (F) 1
11 ESHOGIS 4™ ™ (6 X 16) BUTTON SCREW (MG X 16) 4
14 KGFOOZ7 4792 »n™- (F) OIL PROTECTER (F) 1
15 KDFOOSG  94F ¥rv7° SIDE CAP 2
16 ESCOG08 ¥my7°47at (M5 X 8) CAP BOLT (M5 X &) 2
17 KEXWO001 742 b 324 FLUORESCENT LIGHT BODY 2
18 KEXMOO02 42k #17- LIGHT COVER 2
19 KDXMOO08 94}" *ey7 SIDE CAP 4
20 WMAT14001 ¥4 by (20W) FLUORESCENT LIGHT (20W) 2
21 WMAT14051 7Um9 3 GLOV LAMP 2
2 SISS122 Frm VASHER 4
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N BEES m A& PARTS HAME s O B

PARTS Na QTY  REMARKS
23 ESCOG12 $w7#7ak (6 X 12) CAP BOLT (M3 X 12) 4
o4 KEFOOI9 #792 »n7~ (F) MJYIAR OIL PROTECTUR (F) SETTING PLATE 2
o6 ESCO610 ¥y 3 Ab (M5 X 10) CAP BOLT (M6 X 10) 4
91 KEXCO003 ’4®) by A4 FLUORESCENT LIGHT ASSY. 2 17+18+19+20+21
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N BMEES W % PARTS NAME B B X
PARTS Na QTY REMARKS
1 KEFOO36  #4F" #1°- (R) SIDE COVER (R) 1
2 KEFOO37  #4+" »n - (L) . SIDE COVER (L) 1
3 ESNSG14Y iz #A™ 277 (M5 X 14) ROUND HEAD SCREV (MG X 14) 8
4 KCFO191  #4F" #n7= MY 4% (B) SIDE COVER ATTACHING PLATE (B) 2
5 ESRIS06 B9z 2 (M5 X 6) TRUSS SCREW (M5 X B) 4
6 EE448  d7h7% JT:51 dvof CATCHER 2
7 ESS2500B #5 7 (M2.5 X 6) FLUSH HEAD SCREW (H2.5 X 6) 4
8 KDFOO87  #4F »n™- MY 42 (R) SIDE COVER ATTACHING PLATE (R) 1
9 KDF0088  #4} #n™— MY 42 (L) SIDE COVER ATTACHING PLATE (L) 1
10 KCFO185  #»w¥av at- vy CUSHION SPONGE 2
18  WIKGO2004 moh nub~a o LOCK HANDLE 2
19 KCFO1&6 v AV LOCKING PLATE 2
20 KCF0192  #4F 1" 2™ n°v (FeR) SIDE COVER HOLDING PLATE (F-R) 1
21 KCF0193  #4+ an"— ¥ A"y (F-L) SIDE COVER HOLDING PLATE (F-L) 1
22 ESCOG10 3+ 7" A7AF (6 X 10 CAP BOLT (M3 X 10) 4
23 SIsu2sd4 1 ovw i LONG HEAD SCREY 2
24 KCFO194 &4+ 3n°- 77 "V SIDE COVER PIH 2
25 EN10SP 637 ok (1-MD) NUT (1-M5) 2
26 SIS0D02 Fim YASHER 4

SKE 2F-14



FEH/—FEER  Upper Cover Frame

N SEET & & PARTS NAME iry -
PARTS Na QTY REMARKS
1 KGF0028  JT39 v AN~ 7Y FRAME 2
2 KCFO199 =7 M9y A2 ROLLER SETTING PLATE 4
3 SISONZ B VASHER 8
4 ESCOG25 Fvo 7 4°AF (MG X 25) CAP BOLT (M5 X 29) 8
5 EE447 TNV AP (DR-22-B3)  NYLON ROLLER (DR-22-83) 8
6 KCF0256 & #n™= MY 374 (R) COVER HOLDING BRACKET (R) 2
7 KCFO257 €U o= My 374 (L) COVER HOLDING BRACKET (L) 4
8 KAFOOG1 7Mhn= MJwre™{ Miz(e2-)  BRACKET FIXING BASE (CENTER) 8
9 KCFO200 F.#n™= Mpyre°4 biz(34+7)  FIXING PLATE (SIDE) 4
10 ESHOG25 #°x #T (0 X 25) BUTTON SCREW (MO X 25) 12
11 SIS2119 " 7R ¥ LONG HEAD SCREW 6
12 KCFO201 U7 LINK 4
13 SIS0124 U ¥ STEPPED SCREW 4
14 SISEO% ¥ N PULL SPRING 4
15 SIS0130 &"vm ¥ STEPPED SCREW 4
16 BBFOI34 ¥y BA"- F3998°4 (R) HINGE ®) 2
17 BBFO13S Yoy #n°- 29074 (L) -HINGE (L) 2
18 BBFOIE Y ay - Faovb™4 (tx)  HINGE (CENTER) 2
19 SISO031 M7 #° FLAT HEAD SCREV 12
20 KCF0207  AbwN°~ BT X4 STOPPER ATTACHING BLOCK 4
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EEA/—KIFE  Upper Cover Frame

No BEPRES & & PARTS NAME s B
PARTS Mo QTY REMARKS

21 ESC0522 #v»7°3°ab (MO X 22) CAP BOLT (M5 X 22) 8

22 GCO081 9Lz abon’- URETHANE STOPPER 3

23 KCFO208  ¥™¥- My ¥4 GEAR HOLDING PLATE 6

24 ESCOGR2 $ry7°a"a (M6 X 22) CAP BOLT (MG X 22) 12

25 KCFO200 %77 GEAR 4

26 ESFOS05 Aatsbey” (5 X 5) SETSCREV (M5 X ) 8

27 KGFO034  %7%- V) mot GEAR ROD 2

28 KDAOOO3  afsf MY 43 SYITCH FITTING PLATE 2

29  ESNS40GY tax $A7% (M4 X 6) ROUND HEAD SCREV (M4 X 6) 4

30 KGXJOO02 7ut™vhn™- Sitsk 1 COVER SVITCH ASSY.1 1 LEFT
30 KGXJO003 SES236 7FuAE™UAA™- SWesk 2 COVER SWITCH ASSY.2 1 RIGHT
31 ESVO314Y A 4vhta7y” (M3 X 14) BIND SCREW (M3 X 14) 4

R KCFO19%6 ¥ ey o™= 27 374 R) UPPER COVER FRAME (R) 1

33 KCFO197 ¥ adly an™= 997 274 (L) UPPER COVER FRAME (L) 1

34 ES06 x0T P (2-40) SPRING WASHER (2-M0) 4

35 ESCOGI5 #yo7# 4k (M5 X 15) CAP BOLT (M5 X 15) 4

3B EE444 MY AT (DR-35-HB)  NYLON ROLLER (DR-35-HB) 2

37 ESMOGIS v w7 (M6 X 15) BUTTON SCREW (MG X 15) 2

B KCFO182 -4 7 COVER TAPE 4

39 KCFOI189  #4F™ 77~ HJ9T 42 (A) SIDE COVER ATTACHING PLATE (A) 2
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rEAS—FIEE  Upper Cover Frame

Na BEES @m A PARTS NAME = H &
PARTS Na QTY REMARKS

40  ESCOS06  3vy7°37aF (M5 X 6) CAP BOLT (M5 X 6) 4

41 ESS0306 5% (M3 X 6) FLUSH HEAD SCREV (M3 X 6) 4

42 KEFOO48  An™= ¥ P47 COVER SUPPORT PIPE 1

43 ESCOG18 3wy 77# ar (MG X 18) CAP BOLT (M5 X 18) 3

4 ES06  x7UT D (20) SPRING WASHER (2-MO) 3

45 KEFOO21 ¥ a9dv #n™- 99" %74 (CR)  UPPER COVER FRAXE (CR) 1

46 KEFO022 ¥ a9y #n°- 997 ¥4 (L) UPPER COVER FRAME (CL) 1

47 SIS0017 E37 FLAT HEAD SCREW 3

48 [EE4A44 T MV AP (DR-35-HB)  NYLON ROLLER (DR-35-HB) 2

49 ESHOGIS & % ®© (MG X 1D) BUTTON SCREW (MG X 15) 2

50 KGFOO33  xbon°= MIYT £V STOPPER ATTACHING PIN 4
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N HEs & 2 PARTS NAME = B =
PARTS Na QTY  REMARKS
1 KGF029 a9 5729 dn™- PLASTIC COVER (UPPER) 2
2 WKITO3001 3 YAk NYLON RIVET 12
3 KGFOO30 R4 t™0 JTad HnT- PLASTIC COVER 2
4 KGFO031 78 #n"- 43"~ (91) COVER HOLDER (UPPER) 2
5 ESHOGO8 #"x 7° (M5 X 8) BUTTON SCREV (M5 X 8) 6
6 KGFOO32 a9 dn°- by7 HAND HOLDER 2
7 ESMOGO8 "% ®° (6 X 8) BUTTON SCREW (M5 X 8) 6
8§ EEXZ2 v Ayt CUSHION SPONGE 4
9 KGFOO35 7™ an- BACK COVER 2
10 ESMSOG08 tazt™ s MGX8 (w°»7¥%)  BUTTON SCREW (MG X 8) 12
11  SIS0383 v v% #° STEPPED SCREW 8
12 ERECQO E 07 (E-9) E-RING (E-9) 8
13 KCFO235 2977 AN 07 A7y BACK COVER SUPPORTING PLATE 2
14 ESCOS08 w7 a"at (M5 X 8) CAP BOLT (M5 X 8) 4
15 KGFOO37 714 #n™- (B-L) FRAME COVER (B-L) 1
16 ESHMSOG08 tas™®a:™ MOX8 (an°»77%)  BUTTUH SCREW (MG X 8) 18
17 KGFOO36  7L-4 #n7- (B<R) FRAME COVER (B-R) 1
18 KEFOO31 297 #n™- %97 nA™v (&2-)  BACK COVER SUPPORTING PLATE (CENTER) 2
19 EE475  #797 dvb RXF2) (RX-6) NUT (RX-G) 4
20 ESCOG08 $ry7°#7Rt (M5 X 8) CAP BOLT (45 X 8) 4
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Blower Motor
Compressor

N BEET @ & PARTS HANE B # =
PARTS Na QTY  REMARKS
1 KCFOR1 32 H'F HOSE JOINT 2
2 ESCO405 % 7aTAb (M X 5) CAP BOLT (M4 X ) 2
3 KCF0258 70 M N 4T PIPE 2
4 KCFO258 7«3~ FILTER 2
5 FFFO118 TP~ &2 A24XZ750L AIR HOSE(2750L) 2
6 FEE518 MY VT VIRE QRAWP 2
7 KDFOOS — 77mP- AT BLOVER BASE 2
8 ESCOSI5 #rm7'#°ak (8 X 15) CAP BOLT (M3 X 15) 4
9 ELHOR  Trv (1-) YASHER (1-43) 4
10 KOHX12 Tur- &% BLOVER MOTOR 2
11 ESC0818 #7 3 A+ (M3 X 18) CAP BOLT (B8 X 18) 4
12 HHR  Trx (1-R) VASHER (1-48) 4
13 KEF1600 V71w BIPI43 COMPRESSOR BASE 1
14 ESCO612 #m7'#7ak (6 X 12) CAP BOLT (%5 X 12) 4
15 KCFO233 b5z MI¥r %74 TRASFORMER SET BASE 1
16 ESC0815 #r7°# A+ (M3 X 15) CAP BOLT (M8 X 15) 2
17 BS8 AU Pre (2-H) SPRING VASHER (2-M3) 2
18 KEXHB01 27 Lr3- 1 COMPRESSCK 1 2
19 EE7&2 1 (PL12-02) ELBO¥ (PL12-02) 2
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N Bhm&ES & & PARTS NAME =y 5
PARTS Na QTY  REMARKS
1 KGFOO43 %27 2 2wb OIL SUPPLY UNIT . 1
2 ESCO625 ¥wy7°#7Ab (5 X 20) CAP BOLT (M5 X 20) 4
3 EE139 1A (PH4 M5-4L) ELBOY (PH4 HD-4L) 4
4 KCS4026 %292 XV OIL PUMP ASSY. 1
5 ESCOB10 ¥ry 7 A™Ab (6 X 10 CAP BOLT (M6 X 10) 2
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N  EREES @ A PARTS NAME fEE W B
PARTS Na QTY  REMARKS

1 KENIGO1  =-F"A A™2b" (F) (76) NEEDLE BED (F) (7G) 1 7G
1 KENIGOZ =} A A"} (F)(8G) NEEDLE BED (F) (8G) 1 &G
1 KENIGO3  ==FB A"} (F) (10G) NEEDLE BED (F) (10G) 1 10G
1 KENIGO4 =& A%wb" (F) (120) NEEDLE BED (F) (120) 1 126
1 KENIGOS =-F"& A (F) (14G) NEEDLE BED (F) (14G) 1 14G
2 ESCO820 #ryTaAb (3 X 20) CAP BOLT (M8 X 20) 4

3 SIs4z9 7A=Y TAPER PIN 2

4 SISO245 Urw WASHER 1

5 ESCO408 Fr7RRE (4 X 8) CAP BOLT (M4 X 8) 1

6 KENIGOG =—F"A AT9p" (B) (70) NEEDLE BED (B) (7G) 1 7
6 KENIBO7 =-F"A A"k (B) (8G) NEEDLE BED (B) (8G) 1 &
6 KENIGOS  =-F"A A™»F (B) (100) NEEDLE BED (B) (10G) 1 10G
6 KENIG0O =-F& A™vE (B) (120) NEEDLE BED (B) (12G) 1 146
6 KENIBIO  ==F"& ATwb" (B) (14G) HEEDLE BED (B) (14G) 114G
7 ESCO815 #my7#7ak (M8 X 15) CAP BOLT (M3 X 15) 4

8 SIS420 FA-E°Y TAPER PIN 2

9 SISH245 P WASHER 1

10 ESCO408 w7 d Ak (M4 X 8) CAP BOLT (M4 X 8) 1

11 KANOOOG  94%= 2boh= (R) WIRE STUPPER (R) 2

12 KANOO97 9% zbwn’- (L) WIRE STOPPER (L) 2
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HEES m B PARTS NAME EE

PARTS Na any
1 KCHIG03  ==F"% Pt (7G) NEEDLE PLATE (7G) 1,402
1 KONI621  =F"a 7t (8D NEEDLE PLATE (8G) 1,602
1 K162 =-F"% 71t (10G) NEEDLE PLATE (10G) 2,002
1 KOHI62Z3  =}"% Lt (120) HEEDLE PLATE (120) 2,402
1 KCH1624 =-F"a 7L b (14G) NEEDLE PLATE (140) 2,802
2 KCH1604 N7 V-b 284 (7/80) NEEDLE PLATE SPACER (7/80) 1,400
2 KH1625  N.7L-b 22°-% (10G) NEEDLE PLATE SPACER (10G) 2,000
2 KOH1626  N.7°L-b a2°-% (120) NEEDLE PLATE SPACER (120) 2,400
2 KCHI62T N.7°L-b 20°-% (140) NEEDLE PLATE SPACER (14G) 2,800
3 KONIBA3  ¥Y %74 2A°-% (70) YARN GUIDE SPACER (70) 1,402
3 KCHIBM ¥V 374F 2373 (&0) YARN GUIDE SPACER (8G) 1,602
3 KONIG4D =Y #74F 22°-% (100) YARN GUIDE SPACER (10G) 2,002
3 KONIBAG  ¥Y 374K 22°—% (120) YARN GUIDE SPACER (120) 2,402
3 KQHIG4T ¥y 3748 a3 (140) YARN GUIDE SPACER (14G) 2,802
4 KCHI6OO - (TG) SINKER (7G) 1,402
4 KCNIB3R  ovn- (80) SINKER (&G) 1,002
4 KCN1833 S (10G) SINKER (10G) 2,002
4 KCH1634  om~ (120) SINKER (120) 2,402
4 K635 Svh- (140) SINKER (14G) 2,802
5 KCN1636 - xWvsT (70) SINKER SPRING (7G) 1,402
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No BPREES @ % PARTS NAME it =
PARTS No QTY  REMARKS

5 KCH1837T i~ 27U (80) SINKER SPRING (8G) 1,602 8 2002=10G

5 KCNIB39 oo~ x7°0”  (12/14G) SINKER SPRING (12/140) 2,402 126 2802=14G

6 KR0013 Pl tyy Hy-(2.5%2575)  PLATE FIXING VIRE (2.5 X 2575 L) 2

7 KGHOO14 =—}"4 P+ 94y (2X2650)  NEEDLE PLATE VIRE (2.0 X 2550 L) 10

8 KENIG13  sp-aw"-T-J4%- SINKER SPACER VIRE (2.0 X 2570) 2

9 KAHOO381 ==}"# (70) (&% 7o) (G) TRANSFER NEEDLE (7G) (SMALL HOOK) (G) 0 OPTIOH

9 KAN00301 =—F"A (70) (G) (7°7) TRANSFER NEEDLE (7G) (G} (GRCZ) 1,400 7G

9 KANOO401 =-}"4 (7G) (5= 7o) (G) TRANSFER NEEDLE (7G) (LARGE HOOK) (G) 0 OPTIOH

9 KANOO441 =—F"& (10G) (S 77) () TRANSFER NEEDLE (10G) (SMALL HOOK) (@) 0 OPTION

9 KANOO451 =—F"A (100) (G) (¥7m7?) TRANSFER NEEDLE (10G) (G) (GROZ) 2,000 10G

9 KANOO461 =—+"& (10G) (L 777) (@ TRANSFER NEEDLE (10G) (LARGE HOOK) (G) 0 OPTIOH

9 KANOO4T1 . ==}"4 (120) (S 77 (@) TRANSFER NEEDLE (120) (SHALL HOOK) (G) 0 OPTIOH

9 KANOO481 =-}"& (120) (@) (r"wyY) TRANSFER NEEDLE (12G) (G) (GROZ) 2,400 126

9 KANOO491 =—F"a (120) (L 77 @) TRANSFER NEEDLE (12G) (LARGE HOOK) (G) 0 OPTIOH

9 KANOOSO1 =-F"4 (14G) (S 77 (@) TRANSFER NEEDLE (14G) (SHALL HOOK) (G) 0 OPTION

9 KANOOSI1 =—F"4 (140) (G) (¥70) TRANSFER NEEDLE (14G) (G) (GROZ) 2,800 14G

9 KANOOS21 ==t & (14G) (L 777 (@) TRANSFER NEEDLE (14G) (LARGE HOOK) (G) 0 OPTIOH

9 KCN1B12 =-F"a (80) TRANSFER NEEDLE (8G) 1,600 &G

10 KCN1640 ¥Tvoy (7-80) JACK (7-8G) 1,400 76 1600=&

10 KCN1G41 7wy (10G) JACK (10G) 2,000 10G
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No BREES @ A& PARTS NAME fEzn =
PARTS Na QTY  REMARKS

10 KQNIB42  ¥Tvs? (12-140) JAK (12-14G) 2,400 126 2800=14G

11 KANOOl14  EIJb ITwyh (7-80) SELECT JACK (7-80) 1,400 7G  1600=8G

11 KA015 Tk Yvr) (10G) SELECT JACK (10G) 2,000 10G

11 KANOOI16 &b J™vvh (12-140) SELECT JACK (12-140) 2,400 126 2800=14G

12 KANOO17  tW2- (1) (7-8Q) SELECTOR (1) (7-8G) 234 G 26886

12 KANOOZ3  tVy (1) (10Q) SELECTOR (1) (10Q) 334 10G

12 KANO029 e3>~ (1)(12-140) SELECTOR (1) (12-14G) 400 126 468=14G

13 KANOO18 by (2) (7-80) SELECTOR (2} (7-80) 234 G 268=8G

13 KAHO024 Ly~ (2) (10G) SELECTOR (2) (10G) 334 10G

13 KAHO030  tu»- (2)(12-140) SELECTOR (2) (12-14G) 400 126 468=140

14 KANOO19  tL»- (3)(7-80) SELECTUR (3) (7-8G) 34 76 263

14 KANOOZ2S Loz (3) (10G) SELECTOR (3) (10G) 334 10G

14 KAHOO31 iy~ (3)(12-140) SELECTOR (3) (12-140) 400 126 468=14G

15 KANO020 e (4) (7-8Q) SELECTOR (4) (7-8G) 234 G 268=80

15 KANOOZG  tlz- (4) (10G) SELECTOR (4) (10G) 324 106

15 KANO032  tirz~ (4) (12-14G) SELECTOR (4) (12-14G) 400 126 468=14G

16 KANOO21 b7 (5)(7-8Q) SELECTOR (5) (7-80) 234 76 288=8C

16 KANOOZ7  tox= (5) (10G) SELECTOR (5) (10G) 334 10G

16 KANOO33  tiyx- (5) (12-140) SELECTOR (5) (12-14G) 400 126 468=14G

17 KANOO22 e (6) (7-30) SELECTOR (6) (7-30) 24 76 268<8G
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No BPRES @ & PARTS HAE s S

PARTS Na QTY REMARKS
17 Kaho028 ey (6) (10G) SELECTOR (6) (10G) 334 10G
17 KA0034 b (6) (12-140) SELECTOR (6) (12-140) 400 126G 468=14G
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No ZBRREES & A PARTS NAME Eibrd (#
PARTS Na QTY REMARKS
1 KENIGI1 o 39uh™3 (34F7) SINKER PRESSING PLATE (SIDE) 4
2 KENIGIZ v t4I¥°% (£237) SINKER PRESSING PLATE (CENTER) 6
3 KGNOOZ7  tlyx $¥L ¥°% (4F7) - SELECTOR PRESSING PLATE (SIDE) 2
4 KGHOO28 T 9L 7% (tvz) SELECTOR PRESSING PLATE (CENTER) 3
5 KEHIG14  tlyz- 9L 173 (F) (76) (L)  SELECTOR PRESSING PLATE (F)(7G) (L) 1 7G
5 KENIG19 bz 131 77% (F) (8G) (L)  SELECTOR PRESSING PLATE (F)(8G) (L 1 &
5 KENIG24  tivx- 31 7% (F) (10G) (L)  SELECTOR PRESSIHG PLATE (F)(10G) (L) 1 10G
5 KEN1G29  bLo- 91 472 (F) (120) (L)  SFLECTOR PRESSING PLATE (F) (12G) (L) 1 126
5 KEN1634  bivx- 3L #7% (F) (14G) (L) SELECTUR PRESSING PLATE (F) (14G) (L) 1 14G
6 KENIGIS by~ 3Id 2(F) (7G) (C-L)  SELECTOR PRESSING PLATE {(F)7G) (C-L) 1 7G
6 KENIG20 Ly d31d™2(F) (8G) (C-L)  SELECTUR PRESSING PLATE (F)(8G) (C+L) 1 &G
6 KENIG2S  tlz~ +31973(F) (10G) (C-L)  SELECTOR PRESSING PLATE (F) (10G) (C-L) 110G
6 KEMIB30 Lz~ H31¥7%(F) (126) (C-L)  SELECTOR PRESSING PLATE (F) (120) (C-L) 1 126
6 KENIB3S bWz At1n z(F) (140) (C-L)  SELECTOR PRESSING PLATE (F) (140) (c-L) 1 4G
7 KENI1GIG &Ly 131y 2(F) (7G) (t2-)  SELECTOR PRESSING PLATE (F) (7G) (CEMTER) 1 7G
7 KEN1621  tW3Im2(F) (8G) (tv#-)  SELECTOR PRESSING PLATE (F) (8G) (CENTER) 1 &
7 KENIG2G L3187 (F) (10G) (t2-)  SELECTOR PRESSIMG PLATE (F) (10G) (CEHTER) 1 10G
7 KEN1G31  tWa-t31d72(F) (12G) (&4-)  SELECTOR PRESSING PLATE (F) (120) (CENTER) 1 126
7 KENIB3®  tWa-PiIdz(b) (14G) (2-)  SELECTUR PRESSING PLATE (F) (14G) (CENTER) 114G
8 KENIG1T W 41972 (F) (7G) (C-R)  SELECTOR PRESSING PLATE (F)(7G) (C-R) 1 7G
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N HBES @& B PARTS NAME B E B
PARTS Na QTY  REMARKS

8 KENIGZ2 tivx Murt# (F)(8G)(C-R)  SELECTOR PRESSING PLATE (F) (8G) (C-R) 1 &

8 KENI6Z7 tl&x- M137#(F) (10G) (C-R)  SELECTOR PRESSING PLATE (F) (10G) (C-R) 110G

8 KENI632 tix A¥1#°2(F)(126) (C-R)  SELECTOR PRESSING PLATE (F) (120) (CR) 1 126

8 KENIG37 tlo- #¥137%(F) (14G) (C-R)  SELECTOR PRESSING PLATE (F) (146) (C-R) 1 14G

9 KENIGI8 tl- #1572 (F)(7G) (R)  SELECTOR PRESSING PLATE (F) (760) ®) 1 7G

9 KENIG23 tlx 4#13°% (F)(8G) (R)  SELECTOR PRESSING PLATE (F)(8G) (R) 1 8G

g KEHI28 Wy~ M1i°% (F)(10G) R)  SELECTOR PRESSING PLATE (F) (10G) (R) 1 WG

9 KENIG33 tlx M137% (F)(120) R)  SELECTOR PRESSING PLATE (F) (126) (R) 1 1%

9 KEHIG3® tlye- 181#°% (F) (14G) R)  SELECTOR PRESSING PLATE (F) (140 R) 1 146
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N BEET @ B PARTS NAME ey W=
PARTS Na QTY REMARKS
1 BRIOO2 F#vy° I A RACKING SHAFT HOLDER 1
9 ESCO822 ¥wTaTAM (B X 2) CAP BOLT B8 X 22) 4
3 EP4G028 R LY (6.0 X 28) FASTENER PIN ( 6.0 X 28) 2
4 EJNIS0L =-FR ATTRST (TA-1515) NEEDLE BEARING (TA-1515) 1
5 NROOO2 E% AT MOTOR BASE 1
6 ESCO818 #w7 i (M3 X 18) CAP BOLT M3 X 18) 4
7 SISO08 F7v WASHER 4
8 KDXHO701 Sa3y” £ 32-UGTHEN-0GKSBS2 RACKING MOTOR (UGTMEM-OGKSB52) 1
9 ESCO515 ¥r7# sk (5 X 15) CAP BOLT (M5 X 15) 4
10 SISSZ283 Trov WASHER 4
12 BR1OO1 99 Y- , DRIVE PULLEY 1
13 ESCOS08 ¥er7a sk (5 X 8) CAP BOLT (M5 X 8) 1
14 EBTOS1  ¥y” ATAb (150L 075) TIMING BELT (150L 075) 1
15 KROOO1  FY°PN T RADIAL FLANGE 1
16 ESCOB12 #roPa sk (5 X 12) CAP BOLT (M6 X 12) 4
17 EJNISO1 =-F°m ATPR)T (TA-1515) NEEDLE BEARING (TA-1515) 1
18 KEROOO1  wf M9y 34 SVITCH SET BASE 1
19 ESCO515 #rold At (5 X 15) CAP BOLT (M5 X 15) 2
20 KDXJOOO4 - o (1) SENSOR ASSY. (1) 1
o1 ESHOZ08 AT (M3 X 8) ROUND HEAD SCREW (M3 X 8) 1
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REMARKS

PARTS NAME

CAP BOLT (M5 X 6)

2 ESCO506 w7374k (5 X 6)
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No BBmES @ A PARTS NAME B | &
PARTS Na QIY  REMARKS

1 KROOOZ  #7-A F° A Hx7h BALL THREAD MAIN SHAFT 1

2 NROOI3  #7-A 3™ 75097 BALL SCREW FLANGE 1

3 ESCOS00 #r»7#7Ab (M5 X GO) CAP BOLT (M5 X 60) 4

4 SIS5289 v YASHER 4

5 ENIOSP 637 b (1-MD) RUT (1-HO) 4

6 HROOOS  afv$hh 75057 SVITCH CAM FLANGE 1

7 ESFOG610 dabsr 2 (M6 X 10) SETSCREV (MG X 10) 2

& HNROO10 ¥V 24»F B4 ZERO POINT SWITCH CAH 1

9 SISO003 M7 #° FLAT HEAD SCREW 2

10 EJB1S52 z3ak A™7Uv7" (51102) M2y THRUST BEARING (51102) (+0.005) 2

11 HROOO81 ¥y 7°-- TIMING PULLEY 1

12 SISO737 % KEY 1

13 ENLOZ  a3ab b (ANOZ) THRUST HUT (ANO2) 2
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N BhEES @& & PARTS NAME s =
PARTS Na QTY  REMARKS

1 FEROOI1  ¥™Ub{ xf»F MY ¥4 LIMIT SWITCH SET BASE 1

2 ESCOG08 3vr7 Ak (MG X 8) CAP BOLT 5 X 8) 2

3 KDXJOOO4 w4~ tob (1) SENSOR ASSY. (1) 1

4 ESHO308 ™" (M3 X 8) ROUND HEAD SCREW (M3 X 8) 1

5 EN103  Gh Mt (1-13) HUT (1-M3) 1

6 FEROOI2 ¥ ubt 2fsF MYz (R) LIMIT SWITCH SET PLATE (R) 1

7 FEROOI3 ¥ Ubd z4vF MJUI42 (L) LIMIT SWITCH SET PLATE (L) 1

8 ESNSI406 22 $4°%" (MAXG) (Fr3+%%)  ROUND HEAD SCREW (M4 X 6) (WITH WASHER) 4

9 KCXJ0016 7s%7° 4-A"- 24vF tob RACKING-OVER SWITCH ASSY. 1

10 ESHS2310 t22 #4° #° (H2.3 X 10) ROUND HEAD SCREW (M2.3 X 10) 4

13 FEROO09  r™Vi{ 24vF 37k LIMIT SWITCH WORKING CAM 1

14  ESCOS06 ¥rs7°4"ak (M5 X 6) CAP BOLT (M5 X 6) 1

15 KCFOOGS  4F ¥4 24¥F yvoay NV SYITCH DETECTING PLATE 1

16 ESCS1406 t22 $v7° A"k (M4 X 6) CAP BOLT (M4 X 6) (VITH WASHER) 2

18 ELS003 277U Dvdv (2-M3) SPRING WASHER (2-M3) 1

19 ELHO308 Prx (1-M3) YASHER (1-H3) 1
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N BHEES @ A PARTS HAME e W=
PARTS Na QTY REMARKS
1 KCTO013 7oA bA¥"a 34 My 42 BLOCK SETTING PLATE 4
o ESCO410 ¥r7 A (4 X 10) CAP BOLT (M4 X 10) 16
3 KCTOO11  #Av K792 0= ' CARRIER CONTROL BOX COVER 2
4 EO0OS QW7 0-RING 3
5 ESCO410 Feu7aTAR (M4 X 10) CAP BOLT (14 X 10) 12




mRsEE

Carrier Control Block

No BhmES @ & PARTS HAME B W
PARTS No QTY REMARKS
1 KCTO01 7y 4372 274 CARRIER CONTROL BLOCK 4
2 KCTOO02  #e)7- W9 7V (A) CARRIER CATCHING PIN (A) 16
3 KCTO003  %v)7 LA™y E*V (B) CARRIER CATCHING PIN (B) 16
4 SISE529 1Y n°z PUSH SPRING 32
5 KDTO026  LUF™9 &Y Zbyn' = PIN STOPPER 4
6 ESCO408 %vy7°#7ab (M4 X 8) CAP BOLT (M4 X 8) 20
7 KCTO00S  LYF™9 b7 #7°4F° NV PIN GUIDE PLATE 4
8 SIS0013 =M w7 FLAT HEAD SCREV 16
9 EPG3008 vty (D 3.0 X &) FASTENER PIN (D 3.0 X 8) pal
10 KCTOOOG  LVF™ E°Y t4¥72 Lh™- PIR ACTING LEVER 32
11 KCTO007 LU &4%73 bA™- £V LEVER PIN 4
12 EPG3008 /w3 v’y (D 3.0 X 8) FASTEMER PIN (D 3.0 X 8) 8
13 KCTO008  #Uhv v437a wL/MF" M9y 43 SOLENCID FITTING PLATE 4
14 ESCO408 #ev/'37AF (M4 X 8) CAP BOLT (M4 X 8) 12
15 KCXL2100 L4k (MSK-050) SOLEHOID (MSK-950) 32
16 ESHS305Y tx 720" (M3 X O) ROUHD HEAD SCREW (M3 X 5) 128
17 KCTO009  7°5"r~ Absn'- PLUNGER STUPPER 4
18 ESCO410 $yo7# 74+ (M4 X 10) CAP BOLT (M4 X 10) 32
19 KDTO027 7wk Ao~ (1.5 T FRONT STOPPER (1.5 T) 4
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No BIES @ B PARTS NAE m S
PARTS Na OTY  REMARKS
1 KETOOO1  Fvhv 7 3rsh CARRIER RAIL BRACKET 2
o ESCOG2S $royT A AR (6 X 25) CAP BOLT (M6 X 25) 6
3 ELS0B  AFYT T (240 SPRING WASHER (2-15) 6
4 KGTOO01 7oV LA CARRIER RAIL 4
5 OESCO528  FroTATab (5 X 28) CAP BOLT (M5 X 28) 16
6 KETO003  %vJ7 absn’- (A) CARRIER STOPPER (A) 8
7 KETO004  ¥¢)7 2bsA°- (B) CARRIER STOPPER (B) 8
8 KETOOOS  ¥¥I7 2bsn- MY 13 STOPPER SETTING PLATE 8
9 ESCOS16 ¥eoraab (H X 16) CAP BOLT (15 X 10) 16
10 NTO0S8  ¥+y7 0y 42 1'% PLATE SPRIHNG 16
11 NTOOSQ  *vJ7 Doy 43 Mx 431 A2 PLATE SPRING GUIDE 16
12 SIS0002 3M7 ¥ FLAT HEAD SCREW 16
13 ELH3D08 Y7o WASHER 16
14 KTOOG1 ¥4V #4% - EYELET HOLDER 16
15 BTI023  ¥747 ¥ - EYELET HOLDER 16
16 FIO180 Y~ ¥4 7747 EYELET 2
17 SISO0G8 3 FLAT HEAD SCREW 16
18 ELSO04 AT Trm (2-44) SPRING WASHER (2-Hd) 16
19 KDTOO17 v L~b w4 (0.2) CARRIER RAIL SPACER (0.2) 0
20 KDTOO18  Fuv b -4 (0.1 CARRIER RAIL SPACER (0.1) 0
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N EREES & B PARTS NAME B B
PARTS No QTY REMARKS
21 KDTO019  7vAv L4 a1 -~ (0.05) CARRIER RAIL SPACER (0.05) 0
22 KDTO020  FuAv L-h 2v° 4~ (0.03) CARRIER RAIL SPACER (0.03) 0
23 KET0039 7 Iwh HUT 16
24 KGTO02  FAUL-N 2747177 CARRIER RAIL BLOCK 6
25 KT0006  Fv4v L-b ok #° COMMECTING ROD 4
26 ENGOG 7 ot (K) CAP WUT (5) 8
01 KETGOO1  ¥v7 2bon" - (A) bob CARRIER STOPPER (A) ASSY. 8 B+10+11+—+17+18+2
g2 KETGO02 ¥+ abon'- (B) toh CARRIER STUPPER (B) ASSY. § T+10+11+--+17+18+2
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No HRES @ B PARTS NAME EE |
PARTS Na’ ' ATY  REMARKS

1 KDTOOO3  ¥v7 CARRIER 12

2 KDTOO14  ¥vJ7 (7Y #7) CARRIER (FOR SPLIT KHIT) 1

3 KDTOOOS  ¥v)7 oo™ WEDGE FOR CARRIER 26

4 KT0058 7°1% BRAKE 13

5 KDTOOOG — ¥t7 Y9E™ A% - CARRIER WEDGE HOLDER 13

6 ESCO412 Fmy7a"mk (M4 X 12) CAP BOLT (M4 X 12) 20

7 SIS6480 1Y A7z PUSH SPRING 26

8 KDTOOO7  ¥¥ 3741 #ax™- (1) (@) YARN GUIDE HOLDER (1)(8) 3

9 KDTOO08  %—¥ ¥4} #ax™= (2) (1) YARN GUIDE HOLDER (2)(7) 3

10 KDTOOO9 =Y #™4F #x™= (3) (6) YARN GUIDE HOLDER (3)(6) 3

11 KDTOO10 ¥ #74F ™~ (4) (5) YARN GUIDE HOLDER (4)(5) 3

12 ESCO410 #my7 #7ab (44 X 10) CAP BOLT (M4 X 10) 24

13 SISS331 Tw WASHER 24

14 ELS023  x7°W° 9uin (2-12.3) SPRING WASHER (2-142.3) 12

15 170058 =Y 74-3"- (7-10G) YARN FEEDER (7-10G) 6 7.8.10G N0.3,4.5.0
15 IT072 ¥ =% - (12/140) YARN FEEDER (12/14G) 6 12.14G 10.3.4,5,6
16 ITOOS7 %Y 74=¥"= MX - YARN FEEDER HOLDER 12

17 SISI® Zwr &7 STEPPED SCREW 12

18 SISG458 7% PUSH SPRING 12

19 EN1023 647 vk (1-12.3) HUT (1-M2.3) 12
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Ne BREST @ & PARTS HAME B
PARTS Na QTY REMARKS
20 SISO051 G #° HEXAGOH SCRE¥ 12
21 SIS0803 637 b NUT 12
22 IT0059 749 43 - EYELET HOLDER 12
23 FT0183  #74¥ ME"- (5) EYELET HULDER (S) 12
24 FT0180 ¥V #74F ¥4 EYELET 36
25 SIS0033 = 15 T FLAT HEAD SCREW 24
26 NTO058 %97 D7) 432 A% PLATE SPRING 4
27  NT0059  %¥U7 2% A2 A°F 13T 432 PLATE SPRING GUIDE 4
28 SIS0002 M5 77 FLAT HEAD SCREW 4
29 ELH3X09 Prw VASHER 4
30 SIS001 Frow WASHER 20
31 KCTI001 ¥V 74-%"— (7-10G) YARN FEEDER (7-10G) 6 7.8.10G H0.1,2,7.8
31 KCT1602 ¥ 74"~ (12/140) YARN FEEDER (12/140) 6 12.14G N0.1,2,7.8
91 KDTGOO1  %U7 ot CARRIER ASSY. 12 1+3+4+5+5+7+30
92 KDTGOO2  7vY ¥¢)7 Lot SPLIT KHIT CARRIER ASSY. 1 2+3+4+5+6+7+30
93 IWS501 ¥V J4-%"- (12-14G) #4%"-  YARN FEEDER (12-14G) (WITH HOLDER) 6 14+--+19 (12.140)
03 I¥5502 -V 7«-¥- (7-100)#A2°-9%  YARN FEEDER (7-10G) (¥ITH HOLDER) B 14+--+19 (7.8.100)
94 KCWO517 ¥ 74-3"- ot (7-10G) YARN FEEDER SET (7-10G) 6 31+14+16+-+19
94 KCW5516 %Y 74-3"- bob (12/140) YARN FEEDER SET (12/14G) 6 31+14+16+-+19
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N EREES @ & PERTS HAME 1 S
PARTS Na QTY REMARKS

1 KETO013 4N #owav 3V (L) SIDE TENSION SET PLATE (L) 1

2 BTOS081 #74Y (HINT) EYELET (SINGLE FLANGE) 14

3 BTS20  #74Y ZboN'- EYELET STOPPER 14

4 ESCO506 #vo7° 4k (MO X O CAP BOLT (M5 X 0) 2

5 KETO018  #b° Fov3v ATk SIDE TEHSIOHM SHAFT 1

6 ERE040 E-U (E-4) E-RING (E-4) 15

8 KCToods 34+~ 7vvay (1-80) SIDE TENSION SET (7-8G) 14 7.8G

8 KCTOO48 34+ Fwav (10-14G) SIDE TENSION (10-14G) 14 10.12.14G

9 BTO09 H74Y EYELET 14

11 KCTOO052  #4F 793y XAk DIAL 14

12 KCTOO53  X™4YA ) A7V DIAL LOCKING PLATE 14

13 SISG525 X2y Atz (L) KICK SPRING (L) 14 7.8

13 SISGS57 ¥7 AT (L) KICK SPRING (L) 14 10.12.14G

14 KCTOOS5 — Foway #4F° %vu7 (L) SIDE CAP (L) 1

15 KCTOO54 792y #4F 37" R) SIDE CAP (R) 1

16 KCTOOS6  7o¥ay ¥rv7° a3 -4 CAP SPACER 2

17 SISGH31 #Y N PUSH SPRING 2

18 EREO0 E U¥0” (E-9) E-RING (E-9) 2

19 KET0020  #4F Fwvay M- & TROLLEY WIRE 1

20 EN103 637 b (1-M3) HUT (1-M3) 4
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N ERRES @ &
PARTS Na

PARTS HAME

|y W B
QTY  REMARKS

21 KCXDO035 #4FTvvay &
91 7132 P Tvav b
9 7138 #4+ Tovav bab

SIDE TEMSION CABLE
SIDE TENSION ASSY.
SIDE TENSION ASSY.

14 8+9 (7.80)
14 8+9 (10.12.140)
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No SHRES & & PARTS NAME Iy -
PARTS No QTY  REMARKS
1 KET0012 #4F 7oway 37V (R) SIDE TENSION SET PLATE (R) 1
2 BTOS0S1 #°4Y (xUN") EYELET (SINGLE FLANGE) 14
3 BIOS20 74y abar’- EYELET STOPPER 14
4 ESCOS06 $w 747AF (5 X 6) CAP BOLT (M5 X 6) 2
5 KETO018 %4} 793y 7h SIDE TENSION SHAFT 1
6 EREG40 E-Y° (E-4) E-RING (E-4) 15
8 KCTOO46  #4F Fuwav (7-80) SIDE TENSION SET (7-8G) 14 7.8
8 KCTOO48 4N 7oav (10-140) SIDE TENSION (10-14G) 14 10.12.14G
9 BTO8Y #4Y EYELET 14
11 KCTO0S2  #4F° Tovav 374k DIAL 14
12 KCT0053  2°4%4 Iy N7V DIAL LOCKING PLATE 14
13 SIseh24 #77 A"z (R) KICK SPRING (R) 14 7.8
13 SISGESG ¥ Az (R) KICK SPRING (R) 14 10.12.14G
14 KCTOOSS 7wy 34+ #m7 (L) SIDE CAP (L) 1
o 15 KCTOOS4 sy 34K %097° (R) SIDE CAP (R) 1
16 KCTOOSG 79y ¥vy7° V-3 CAP SPACER 2
17 SISEH31 1Y A% PUSH SPRING 2
18 ERE00 E v (E-9) E-RING (E-9) 2
19 KETO020 34} Tuway MP- ¥ TROLLEY WIRE 1
20 EN103  GhY Pob (1-H3) NUT (1-M3) 4
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&5
ary

PARTS HAME

BEES
PARTS Na

No,

1
14 8+9 (7.80)
14 8+9 (10.12.140)

SIDE TENSION CABLE
SIDE TENSIOH ASSY
SIDE TENSION ASSY.

LR Ve VR
B4 FUIa ok
34 FU9ay bt

21 KCXDOO35
7-132
7-133

91
91
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No BREST & & PARTS HAME BE E =
PARTS Na QTY REMARKS

1 KET0022  7L~% FI9r %74 BRAKE SET BASE 2

2 BIOS081 #°4Y (Hxn7) EYELET (SINGLE FLANGE) 32

3 BIO820  A°4Y Abon“- EYELET STUPPER R

4 ENGO4Y XFVT Todv 9% Mob (M) SPRING HUT (H4) 6

5 ELHO410 Pria (1-M4) VASHER (1-M4) 6

7 KET0023  7°V% A7t BRAKE SHAFT 2

8 ERE040 E-ur (E-4) E-RING (E-4) 28

9 KET0024  7°L—% 374 Ab BRAKE GUIDE SHAFT 2

10 ERE020 E-Uw” (E-2) E-RING (E-2) 4

11 KCTO0G0  7°L-% 7427 (R) BRAKE DISK (R) 56

12 KCTOO62 7714 (B)(R) BRAKE (B) (R) 28

13 KCT00G1  7°1% (A)(R) BRAKE (A) (R) 28

14 SISG544 1Y N# PUSH SPRING 14 7.8

14 SISG558 1Y N# PUSH SPRIMNG 14 10.12.14G

15 KCIO158 77l % &'V BRAKE PIN 56

16 EH103 Gy b (1-M3) NUT (1-M3) 4

17 ELHO310 97x (1-H3) YASHER (1-M3) 4

18 ELS003  X7°UWT 9w (2-M3) SPRING WASHER (2-U3) 4
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N EREES & B PARTS HAME EE =
PARTS Na (TY  REMARKS

1 KAZO00A Tito= T 427 13T FLOPPY DISK DRIVE 1

o KAXM0S TAS- F4RT AN FLOPPY DISK DRIVE COVER 1

3 KCWS500 CRT tob (2) CRT ASSY. (2) 1

4 VNKKO1421 39 3750 2475 (ON) PUSH BUTTON SWITCH (O) 1

5 YNKKO20T] #7380 (AT-477-H) BUTTON (AT-477-) 1

6 WNKKO1420 4Y &% 2495 (OFF) PUSH BUTTON SWITCH (OFF) 1

7 WNKKO2072 33 (AT-4027-R) BUTTON (AT-4027-R) 1

8 WNKK02210 LED(3H™) SYm, AT-610-H12)  LED (GREEM,AT-G10-H12) 1

9 KAXMOOSS A3 - B WR3 KHOB 1

10 VTATO3900 1Y #°% 247% PUSH BUTTOH SWITCH 1

11 KAYH0O43 CRT 743~ C.R.T. FILTER 1

12 WLEX01020 %°% () KNOB (BLACK) 3

13 KAXMOOO5 #7)ah #°- V.R.S. BOARD COVER 1

14 KAXMHOO4 3= #F KEY BOARD 1

15 KCXS1003 347} %4 24s% tob KEY BOARD SWITCH ASSY. 1

16 KCHS1002 778 tob BUZZER ASSY. 1

17 WiKKOZ211 LED(7h SYm9,AT-G10-R12)  LED (RED.AT-G10-R12) ]
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BHEET m A
PARTS Na

PARTS NAME

[or 32 BN TN ]

—
S W 00 )

KEXEL012 PCU ¥n7y (234)
KEXS1006  n™w7)- &b
WFJT15020 kx-2" (125V 2A)
KCXZ0019 W&"1l~%~ (SSK 7024)
KCXZ0045 SWF™ 4™y (CSSKOO0S)

YTATA0001 FaMamadass A 882)-2112
VELC10512 $a%)a9242F 77 v (P100-12
YELC10801 $aadzatrs 7704 v (P150-5)
KEXE1007 SSA ¥n"v

PCU BOARD (234)
BATTERY SET

FUSE (125V 2A)
REGULATOR (SSK 7024)
REGULATOR (CSSKOOQ5)

D.C. REGULATOR (S82J-2112)
D.C. REGULATOR (P100-12)
D.C. REGULATOR (P150-5)
PRINTED CIRCUIT BOARD (SSA)

SKE 2E-02
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Left Side View

N BEEST @& B PARTS NAE [y S
PARTS Na QTY REMARKS

1 KEXZ0003 DC K" P3N - D.C. SERVO DRIVER (FDE-P10SA) 1

2 KGYE1008 IPF2-SLA #1°Y PRINTED CIRCUIT BOARD (IPF2-SLA) 1

3 KCXE1007 ISL #n7Y PRINTED CIRCUIT BOARD (ISL) 2

4 KCXE1006 IST ¥A7Y PRINTED CIRCUIT BOARD (IST) 2

5 KCXEIGS4 1PF2 #12°Y PRINTED CIRCUIT BOARD (IPF2) i

6 KCXE1005 110 3n°Y PRINTED CIRCUIT BOARD (110) 1

7 KEXEIG03 IMI3 N7 PRINTED CIRCUIT BOARD (IMT3) 1

8 KEXEI604 MPF2 AN PRINTED CIKCUIT BOARD (MPF2) 1

9 KEXE1G01 MME3-16M #n7v PRINTED CIRCUIT BOARD (MME3-1GM) 1

10 KCXE1GS5 MIOZ #n°v PRINTED CIRCUIT BOARD (HIOZ2) 1

11 KEXE1602 COM-IPU ¥n7Y PRINTED CIRCUIT BOARD (COM-IPU) 1

12 KCXE1652 COM %n7 PRINTED CIRCUIT BOARD (COM) 1

13 KEXE1005 PBP1G 3™V PRINTED CIRCUIT BOARD (PBP10) 1

14 KEXEI00G CRB2 A"V PRINTED CIRCUIT BOARD (CRBZ) 1

15 KEXS1003 84} HA™- 77v b SIDE COVER FAN ASSY. 1 SET
16 7-140  P-ROM tsh P-ROM SET 1 SET
17 KEXS1002 F7SV tok DOOR SWITCH ASSY. 1

18 WNDRO1002 V&7 34 RECEPTACLE 1

19 WNDRO1127 2%7h° STUD 1

20 WHNDRO100G V341 RETAIHER 1
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N BRES & & PARTS HAE =y # =
PARTS No QTY  REMARKS
1 KCXE1026 CTA ¥n°y PRINTED CIRCUIT BOARD (CTA) 1
2 WHADOS052 77L~%- (BKC3153N) BREAKER (BKC3153N) 1
3 WEJTI5005 k2—2" {0.50) FUSE (0.54) 1
4 WFJTIS015 k2-2" (1.5A) FUSE (1.54) 1
5 WRJTIS070 k2=~ (7.0A) FUSE (7.08) 1
6 WFJTI5100 k2-2" (104) FUSE (10A) 1
7 NLITO1401 ks-2" (1A) FUSE (1) 1
8 KCXE1028 SES HFL 327V NOISE FILTER BOARD 1
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(ACD SAFETY GUARD SWITCH

— D

FABRIC TAKE DOWN ALARM

p—

FABRIC-DROP DETECTOR

N BMRES @& & PARTS NAME A - I
PARTS Na (TY REMARKS

1 KEXDOS01 778 (CA-01) CABLE (CA-01) 1

2 KEXDOGO2 7% (CA-02) CABLE (CA-02) 1

3 KEXDOG03 r-77r (CA-03) CABLE (CA-03) 1

4 KEXDOGO4 774 (CA-04) CABLE (CA-04) 1

5 KEXDOG0S 774 (CA-QD) CABLE (CA-05) 1

6 KEXDOGOS 774 (CA-06) CABLE (CA-006) 1

7 KGXDOOOT SES-236 r-7"4 (CA-30) SES-236 CABLE (CA-30) 1

8 KEXDOBOQ SES254S r—7°4 (CA-31) SES254S CABLE (CA-31) 1

9 KEXDOOOS SES-234 r-77% (CA-33) SES-234 CABLE (CA-33) 1

10 KEXDOO10 SES-234 774 (CA-34) SES-234 CABLE (CA-34) 1

11 KEXDOO11 SES-234 774 (CA-30) SES-234 CABLE (CA-36) 1

12 XEXDOO12 SES-234 =74 (CA-37) SES-234 CABLE (CA-37) 1

13 KGXDOO14 SES-236 #-7°% (CA-33) SES-236 CABLE (CA-38) 1 D1 OPTION

14 XEXDOO22 SES-234 774 (CA-35) SES-234 CABLE (CA-35) 1

16 KEXDOG11 SES254S ¥-7°% (CA-60) SES254S CABLE (CA-60) 1

17 KGXJOOO1 Yavyes- et SHOCK SENSOR ASSY. 2

18 KGXDOO19 r-7"% (CA-64) CABLE (CA-64) 1

19 KDXHO701 384" £%UGTHEM-OCKSBS2  RACKING MOTOR (UGTMEM-OGKSBS2) 1

20 KEXDO610 SES254S 774 (CA-09) SES254S CABLE (CA-09) 1
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i Q% [——@ EMERGENCY S¥ITCH(L
ES ——ESR) BIERGEACY SWITCH(R)

—CNE— AT TAXE-DNX SOLENGID
L_(S::B) SIGNAL TOWER
CK @GR Tase-oom wroR
—@CND ——~SRID SUB-ROLLER DRIVING KOTOR
ROLLER OPENNING WOTOR
J‘_—_@ YARK SENDING MOTOR
—CND—
L CFMD YARN SEXDING FAN MOTOR
% |___———< HL) FLUORESCENT LIGHT (L)
CLAR) FLUORESCENT LIGHT OHR)
FLUORESCENT LIGHT (LL)
l-————. FLUORESCENT LIGHT (LR)
BLOWER
DG

N BEES @ B PARTS HAME Ey OE =
PARTS Na QTY REMARKS

1 KEXCOB02 F 54n"— 37992 DRIVER BOX 1

2 KEXZO001 €% 39 F734n"- DRIVER FOR MITOR 1

3 KDXE1003 SES DMC 3n'Y PRINTED CIRCUIT BOARD (DHC) 1

4 VFJT15060 k-2 (125V 6A) FUSE (125V 6A) 1

5 KGXDOOO9 SES-236 =774 (CA-30) SES-236 CABLE (CA-50) 1

7 KGXDOO13 SES-236 #-7°4 (CA-52) SES-236 CABLE (CA-52) 1 D1 OPTION

8 KGXDO010 SES-236 774 (CA-53) SES-236 CABLE (CA-53) 1

9 KGXDO011 SES-236 1-7°4 (CA-54) SES-236 CABLE (CA-54) 1

10 KCXD0033 774 (CA-D0) CABLE (CA-5G) 1

11 KDXE1005 MCR ¥n°v PRINTED CIRCUIT BOARD (MCR) 1

12 KCXE0012 ESB ¥n°Y PRINTED CIRCUIT BOARD (ESB) 1

13 KGXDO019 r-77% (CA-04) CABLE (CA-64) 1

14 KEXCOG03 SES254S 27 Lw4- 43737 COMPRESSOR CONTROLLER (SES254S) 1
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RELAY BOX
PR v J X!

B

BT

BrE—

BL—

B

ELS—

YRS }—

B
BEES & A PARTS NAME pEr M=
PARTS Na QTY REMARKS
KCXDOOO4 =778 (CA-04) CABLE (CA-04) 2
KCXDOOOS  r—77A& (CA-05) CABLE (CA-05) 2
KCXDOOO6 774 (CA-0G) CABLE (CA-0B) 2
KCYXDO704  r=7"% (CA-0T) CABLE (CA-OT) 2
KCXDO705 =778 (CA-03) CABLE (CA-0%) 2
KCXDOOOS 774 (CA-09) CABLE (CA-09) 2
KCXDO013 r~7"& (CA-13) CABLE (CA-13) 2
KCXE1601 WSD-A $n°Y PRINTED CIRCUIT BOARD (WSD-A) 2
KCXEOOOQ  WSI-A ¥n7V PRINTED CIRCUIT BOARD (¥SI-A) 2
KCXECO010 WCD an™y PRINTED CIRCUIT BOARD (NCD) 2
KOXHO024  $2974B0X 77iAh2 FAN ASSY.2 (RELAY BOX) 2
KEXDOG01 =774 (CA-01) CABLE (CA-OD) 1
KEXDOG02 774 (CA-02) CABLE (CA-02) 1
KEXDOG03  ¥-7"4 (CA-03) CABLE (CA-03) 1
KEDOG04 778 (CA-04) CABLE (CA-04) 1
KEXDOGOS 774 (CA-0D) CABLE (CA-05) 1
KEXDOGO6 =74 (CA-06) CABLE (CA-06) 1
KCXC1602  $2974 37992 RELAY BOX 2 SET
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NOTICE

Bl Correct the power source to 3.2KVA for SES254-S.

PRODUCT MANUAL : PAGE 2
2. Specifications and Structures

O Controller
Power source 200,/220V AC, 3-phase, 3.2KVA

PRODUCT MANUAL : PAGE 20
4. Power source Connection

1) Line Voltage :
Power source : AC 3-phase, 50,/60Hz,
200V (= 10%)
220V (£ 10%)
Electric power supply : 3.2KVA

B Correct the method of “Installation Work".

PRODUCT MANUAL : PAGE 17
Remove the content of “[4] —@".

B Change the method of “Change of Needles and Jacks
and so on’.

PRODUCT MANUAL : PAGE B9
“2) Change of Needles and Jacks”, [3]

PRODUCT MANUAL : PAGE 73
“5) Change over Sinker Plate”, [3]

PRODUCT MANUAL : PAGE 76
“6) Change over Needle Plate Spacer and Yarn Guide Spacer”, [3]

PRODUCT MANUAL : PAGE 78
“7) Change over Needle Plates”, [3]
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